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History of this test report

Report No. Version Description Issued Date
FR200624001A 01 Initial issue of report Dec. 30, 2020
FR200624001A 02 Revise power spectral density Dec. 31, 2020
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403 (i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407 (a) Maximum Conducted Output Power Pass -
3.3 15.407 (a) Power Spectral Density Pass -
Under limit
34 15.407(b) Unwanted Emissions Pass 0.62 dB at
716.800 MHz
Under limit
35 15.207 AC Conducted Emission Pass 3.99 dB at
0.492 MHz
3.6 15.407 (c) Automatically Discontinue Transmission Pass -
15.203 &
. i P -
3.7 15.407 (a) Antenna Requirement ass
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

TEL : 408 9043300

Page Number
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Report Version
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1
11

1.2

1.3

1.4

General Description
Product Feature of Equipment Under Test

5 GHz Access Point

Product Specification subjective to this standard

Antenna Type Array Antenna

Antenna Gain 5GHz (Band 1): 16.5 dBi

Remark: The above EUT's information was declared by manufacturer. Please refer to Comments
and Explanations in summary of test result.

Modification of EUT

An additional ferrite core was added to the AC adaptor close to EUT during radiated test.

Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035
TEL : 408 9043300

Test Site Location

Sporton Site No.
THO1-CA COO01-CA 03CHO02-CA

Test Site No.

Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1rO1.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 408 9043300 Page Number :50f 24
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: AC
line conducted emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of
the highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in two orthogonal planes (stand / sleep) for this wall-mounted device, the worst case

stand plane is recorded in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\/rIquz) Channel I(:II/Ie:z.)
5150-5250 MHz 36* 5180 44* 5220
Band 1 38° 5190 46" 5230
(U-NII-1) 40* 5200 48* 5240
Remark:
1. The above Frequency and Channel in "*" is 20MHz channel.
2. The above Frequency and Channel in "#" is 40MHz channel.
TEL : 408 9043300 Page Number : 6of 24
Issued Date : Dec. 31, 2020

Report Version 1 02
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Report No. :

FR200624001A

2.2 Test Mode

Single Carrier

. Low channel Middle channel High channel
Bandwidth
Frequency Band (MH2) Frequency Frequency Frequency
(MHz) (MHz) (MHz)
5150-5250 MHz 20 5180 5200 5240
(U-NII-1) 40 5190 N/A 5230
Multi Carrier (Contiguous)
: Low channel Middle channel High channel
Bandwidth W ! Y
Frequency Band (MH2) Frequency Frequency Frequency
(MHz) (MHz) (MHz)
20 + 20 5180 + 5200 5200 + 5220 5220 + 5240
5150-5250 MHz 20 +40 N/A 5200 + 5230 N/A
(U-NII-1) 40 + 20 N/A 5190 + 5220 N/A
40 + 40 N/A 5190 + 5230 N/A
Multi Carrier (Non-Contiguous)
Low ch I High ch I
Bandwidth w channe igh channe
Frequency Band (MH2) Frequency + Frequency
(MHz) (MHz)
20 + 20 5180 + 5240
5150-5250 MHz
20 + 40 5180 + 5230
(U-N1I-1)
40 + 20 5190 + 5240
Test Cases

AC Conducted

Emission

Mode 1: (5GHz) TX + RJ45 (Load) + Fiber (Load) + USB (Load) + Adapter

Remark: For Radiated Test Cases, the tests were performed with AC Adapter with ferrite core.

TEL : 408 9043300

Page Number
Issued Date

Report Version

1 70f24
: Dec. 31, 2020
1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

2.3

2.4

2.5

2.6

Connection Diagram of Test System

System BT
Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook

Cradle Earphone ‘ iPod WLAM AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and setup pholographs for each lest item.

Support Unit used in test configuration and system

Item [Equipment Trade Name |Model Name FCC ID Power Rating Power Cord

I/P: 120Vac 1.8m, non-shielded
1. |AC Adaptor Meanwell HEP-480-54/54A|N/A . .

O/P : 54Vdc, 3.7A |with ferrite core

EUT Operation Test Setup

For the RF test item, put the EUT into the engineering modes to provide channel frequency selection,
power level adjustment, and enable the continuous transmitting modulated signals.

Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the
spectrum analyzer reading level is exactly the EUT RF output level.

Example :

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number 1 8of 24
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3 Test Result
3.1 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB and 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Set center frequency to the nominal EUT channel center frequency.

Set span = 1.5 times to 5.0 times the OBW.

Set RBW = 1% to 5% of the OBW

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Use the 99% power bandwidth function of the instrument.

© 0 N o g »~ w NP

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

=
©

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

TEL : 408 9043300 Page Number :90f 24
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SPORTON LAB.

Maximum 26dB Bandwidth

=)

Spectrum
RefLevel 20.00 dBm Offset 29.15dB @ RBW 1 MHz
= Att 10 d8  SWT 2ms @ VBW 2 MHz Mode Sweep
mM1i[1] 25.71 dBm
5.1702000 GHz
D2[1] -0.56 dB
79.7759 MHz
) - U r -
L b . CTYRY WORSRT ETOT PR
iy ¥ b i ¢
CF 5.21 GHz 2000 pts Span 160.0 MHz
™ T .
M
I easuring [ EEEEEEE ™ ] y
Date: 4. DEC.2020 01:36:26
/

i«a—fi—/—}

E

Maximum 99% Occupied Bandwidth
=)

Spectrum
Offset 29.15dB @ RBW 3 MHz

Ref Level 20.00 dBm

jo ALt 20 de 1ms @ VBW 10 MHz Mode Sweep

SWT

mM1[1] 1.34 dBm
5.233380 GHz

'.11 77.922077922 MHz

Occ Bw

P s ittt il et 5]

5

\

-50 dBm
-60 dem
-70 dBm
CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 5.23338 GHz 4.34 dém
Tl 1 5.171159 GHz -2.64 dém Qcc Bw 77.922077922 MHz
T2 1 5.249081 GHz -1.95 dBm
T - —
BRRRERED W

L

Date: 4.DEC.2020 01:41:17

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

Page Number :100of 24
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi. If transmitting antennas of directional gain greater than 6 dBi are used,
the peak output power shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

The maximum e.i.r.p. at any elevation angle above 30 degrees as measured from the horizon
must not exceed 125 mW (21 dBm).

Note: The evidence to prove this requirement is the antenna pattern provided by manufacturer
that a 15 dBc or above suppression compared to maximum 36dBm EIRP power for mounting
elevation angle above 30 degrees will be provided in the antenna report filing. Hence, there is no
additional elevation angle measurement in this test report.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum power
control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

3.2.4Test Setup

CE [ e

At at
Power Meter enuator EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
TEL : 408 9043300 Page Number 11 0f 24
Issued Date : Dec. 31, 2020
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<ECC 14-30 CFR 15.407>

For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

. Measure the duty cycle.

. Set span to encompass the entire emission bandwidth (EBW) of the signal.

. Set RBW = 1MHz.

. Set VBW = 3MHz.

. Number of points in sweep = 2 Span / RBW.

. Sweep time = auto.

. Detector = RMS

- Trace average at least 100 traces in power averaging mode.

- Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6
dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PSD and record

it.

TEL : 408 9043300 Page Number 112 0f 24
Issued Date : Dec. 31, 2020
Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (c): Measure and add 10 log(NanT) dB.
With this technique, spectrum measurements are performed at each output of the device, but
rather than summing the spectra or the spectral peaks across the outputs, the quantity 10
log(Nant) dB is added to each spectrum value before comparing to the emission limit. The
addition of 10 log(NanT) dB serves to apportion the emission limit among the Naynt outputs so

that each output is permitted to contribute no more than 1/Nant ™ of the PSD limit.
3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Worst Case Power Density (dBm/MHz)
Spectrum l':? I
Ref Level 20.00 dBm Offset 22.15 dB & RBW 1 MHz
jo Att 20dB @ SWT 20 ms @ YBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
M1[1] 6.81 dBm
5.2428970 GHz
10 dBm
adem
M1
o~ - _—T —
-10 dBm . -
-20 dBm ‘* -
-30 dBm '
/ \
-40 dBm
-50 dBm
-60 deém
-70 dBm
CF 5.24 GHz 1001 pts Span 50.0 MHz
aig Y
11 ] QNRRRRNRD we
Date: 16.DEC.2020 01:58.48
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SPORTON LAB.

3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions
(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.
(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E:M HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2 bands.
As specified, emissions above 1000 MHz that are outside of the restricted bands are subject to a

peak emission limit of -27 dBm/MHz.

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 408 9043300 Page Number 1 14 of 24
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
+  Detector = Peak
«  Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
. RBW =1 MHz
- VBW=2=3MHz
. Detector = Peak
+  Sweep time = auto
«  Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
+  VBW =10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

TEL : 408 9043300 Page Number : 15 of 24
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3.4.4Test Setup

For radiated emissions below 30MHz

: | RX Antenna

- 3m |

Metal Full Soldered Ground Plane

0

Spectrum Analyzer f Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer | Receiver
TEL : 408 9043300 Page Number 1 16 of 24
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For radiated emissions from 1GHz to 18GHz

Metal Full Soldered Ground Plane

= .

Spectrum Analyzer / Receiver

For radiated emissions above 18GHz

Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.4.6 Test Result of Radiated Band Edges

Please refer to Appendix C and D.
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3.4.7Duty Cycle

Please refer to Appendix E.

3.4.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.

TEL : 408 9043300 Page Number 118 0f 24
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3.5 AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

See list of measuring equipment of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g k~ w0 DN

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.

TEL : 408 9043300 Page Number 119 0f 24
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3.5.4Test Setup

o £ 0 B o O ey e T o e SR i s s S Ty |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
| |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
| 500 RF Cable SHem | || ptane
|
: |
|
| |r’ 2 |
| g | U
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I L Ll |
|
I s | £
I o -~ Bonded to horizontal l o -
P4 round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
TEL : 408 9043300 Page Number 1 20 of 24
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.

TEL : 408 9043300 Page Number :21lof24
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3.7 Antenna Requirements

3.7.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the peak
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna

exceeds 6 dBi.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

The device can support MIMO with cross-polarized antenna.
There are a total of 16 antenna ports which are connected to 8 vertical and 8 horizontal antennas.

The manufacturer declares that it always transmits 6 spatial streams jointly across both polarizations.

According to FCC KDB 662911 D01 Multiple Transmitter Output v02r01
Directional gain = Gant + Array Gain, where Array Gain is as follows.

Array Gain = 10 log(Nant = 8 /Nss= 6) dB, where the lowest possible Ngs is 6.

Directional gain may be calculated by using the formulas applicable to equal gain antennas with G ant
set equal to the gain of the antenna having the highest gain;
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Gant 10log(8/6) Power PSD Reduction | Reduction
(dBi) (dB) (dBi) (dBi) (dB) (dB)
Band | 16.50 1.25 17.75 17.75 11.75 11.75
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min =0)
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
Hygrometer Testo 608-H1 45142595 N/A Aug. 05, 2020 Dggélofé,zgggg Aug. 04, 2021 E:T‘)l_rl‘gf_ccti‘;
Power Sensor | DARE RPR3006W RPR%VZV;gOl 10MHz-6GHz | Jun. 24, 2020 D;gé?fé?ggg& Jun. 23, 2021 goﬁgf_‘gi?
i‘ﬁyz“e’? ggm‘;é‘ FSV13 101559 | 10Hz-13.6GHz | Jun. 17, 2020 D;géIOEéyzgggg Jun. 16, 2021 ?Tol_rl‘gf_c(;i‘;
LISN TESEQ NNB51 47407 N/A Jul. 06, 2020 | Oct. 12, 2020 | Jul. 05, 2021 | Conduction
(CO01-CA)

EZ"C'eT“‘jZ: R&S ESR7 102177 9KHZz~7GHz | Jul. 16,2020 | Oct. 12, 2020 | Jul. 15, 2021 ?ggg‘ljcg%‘
F;vls/t:zrz i(%:ir Res | /TSP S9OLF Z%%t’fz' N/A Jul. 08, 2020 | Oct. 12, 2020 | Jul. 07, 2021 fgggfg%‘
Test Software R&S e N/A N/A N/A Oct. 12, 2020 N/A fgggicg%‘
Bilog Antenna |  TESEQ 6111D 50392 | 30MHz~1GHz | Jul. 29, 2020 D§§¢,°17;1,2§§§0~ Jul. 28, 2021 (Osgaigg?&)
Horn Antenna SCHV&RZBE BBHAO120D | 01895 | 1GHz~18GHz | Aug. 28, 2020 Dggé_ozizgggo”’ Aug. 27, 2021 (Osgﬁggf’&)
SHF-ENF forn) SCHVIARZBE | BBHA9170 00842 | 18GHZz~40GHz | Jul. 27, 2020 D§§¢,°17;1,2§§§0~ Jul. 26, 2021 (Osgaigg?&)
Preamplifier | SONOMA 310N 372240 N/A Aug. 12, 2020 DSS;_OZA,ZSSSJ Aug. 11, 2021 (Osggiggf’&)
Preamplifier |  Keysight 83017A | MY53270323 | 1GHZz~26.5GHz| Jul. 28, 2020 D;&?nggg& Jul. 27, 2021 (Osgaigg_o&)
Preamplifier | E-instrument i’?g;gf_'\:'?los EC1900251 N/A Nov. 26, 2019 Dggé_ozz’kzgggo” Nov. 25, 2021 (Osggiggf’&)
Preamplifier EMEC EMC18G40G | 060725 18G-40G | Aug. 07, 2020 DDeg(':.OZf%SON Aug. 06, 2021 (oiéﬁiggf’&\)
i‘;}iﬁ;;’e": Keysight N9O10A  |MY57420221| 10Hz~44GHz | Sep. 11, 2020 DSS;_OZA,ZSSSJ Sep. 10, 2021 (Osgaigg?&)
Eg"c';sz: zgmzr‘i‘ ESU26 100049 | 20Hz~26.5GHz | Aug. 11, 2020 D;g(':.ozizgggg Aug. 10, 2021 (Oié‘ﬂiggf’&)
Hygrometer TESTO 608-H1 45142602 N/A Aug. 05, 2020 DSS;_OZA,ZSSSJ Aug. 04, 2021 (Osgaigg?&)
Software Audix E3 N/A N/A na [ .017 4’1,2%2& N/A (Osgﬂiggf’g )
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 45
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.1

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 65
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results

Temperature : 16.1~19.7°C

Test Engineer : |Andy Kao

Relative Humidity :  [32.2~47.8%

26dB Bandwidth (Reporting Only)

26dB BW Low Middle High
Single Carrier MHz MHz MHz
20MHz 20.46 20.42 20.46
40MHz 39.75 N/A 39.71
26dB BW Low Middle High
Multi Carrier

. MHz MHz MHz
(Contiguous)

20 + 20MHz 40.46 40.41 40.39
20 + 40MHz N/A 59.92 N/A
40 + 20MHz N/A 59.84 N/A
40 + 40MHz N/A 79.78 N/A

26dB BW Low + High Total
Multi Carrier
(Non-Contiguous) MHz MHz MHz
20 + 20MHz 20.43 N/A 20.46 40.89
20 + 40MHz 20.46 N/A 39.72 60.18
40 + 20MHz 39.72 N/A 20.48 60.20

TEL : 408 9043300 Page Number : Al of A4
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99% Occupied Bandwidth (Reporting Only)
OBW Low Middle High
Single Carrier MHz MHz MHz
20MHz 18.18 18.18 18.18
40MHz 37.86 N/A 37.66
OBW Low Middle High
Multi .Carrler Mz MLz Mz
(Contiguous)
20 + 20MHz 38.16 38.26 38.16
20 + 40MHz N/A 58.86 N/A
40 + 20MHz N/A 58.86 N/A
40 + 40MHz N/A 77.92 N/A
OBW Low + High Total
Mult1 Carrier
(Non-Contiguous) MHz MHz MHz
20 + 20MHz 18.18 N/A 18.18 36.36
20 + 40MHz 18.18 N/A 37.56 55.74
40 + 20MHz 37.64 N/A 18.18 55.82

TEL : 408 9043300
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Conducted Output Power

Antenna Gain = 16.5dBi
Directional Gain (8H/8V) = 16.5dBi + 10log(Ntx = 8 / Nss = 6) = 17.75dBi
Conducted power limit = 30 — (Directional Gain — 6) = 18.25 dBm

Single chain All 16 chains ( + 12.06dB)
Conducted Power ]  Low Middle High Low Middle High Limit | Verdict
Single Carrier dBm dBm dBm dBm dBm dBm dBm
20MHz 5.75 5.45 5.75 17.81 17.51 17.81 18.25 Pass
40MHz 6.15 N/A 6.15 18.21 N/A 18.21 18.25 Pass

Conducted Power ]  Low Middle High Low Middle High Limit ]| Verdict
Mul Carrier 140 1 4gm | aBm | aBm | aBm | aBm | dBm
(Contiguous)

20 + 20MHz 6.15 6.15 6.15 18.21 18.21 18.21 18.25 Pass
20 + 40MHz N/A 5.95 N/A N/A 18.01 N/A 18.25 Pass
40 + 20MHz N/A 5.85 N/A N/A 17.91 N/A 18.25 Pass
40 + 40MHz N/A 6.15 N/A N/A 18.21 N/A 18.25 Pass

Conducted Power] Low + High Low + High Limit ]| Verdict
Multi Carrier

(Non-Contiguous) dBm dBm dBm
20 + 20MHz 6.15 18.21 18.25 Pass
20 + 40MHz 6.15 18.21 18.25 Pass
40 + 20MHz 6.15 18.21 18.25 Pass
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Power Spectral Density

Antenna Gain = 16.5dBi
Directional Gain (8H/8V) = 16.5dBi + 10log(Ntx = 8 / Nss = 6) = 17.75dBi
Conducted PSD limit = 17 — (Directional Gain — 6) = 5.25 dBm/MHz

Single Carrier dBm/ dBm/ dBm/ dBm/ dBm/ dBm/ dBm/
MHz MHz MHz MHz MHz MHz MHz
20MHz -6.84 -6.83 -6.81 5.20 5.21 5.23 5.25 Pass
40MHz -9.08 N/A -9.14 2.96 N/A 2.90 5.25 Pass
PSD Low | Middle | High Low | Middle | High Limit | Verdict
Multi Carrier dBm/ dBm/ dBm/ dBm/ dBm/ dBm/ dBm/
(Contiguous) MHz MHz MHz MHz MHz MHz MHz
20 + 20MHz -8.26 -8.33 -8.20 3.78 3.71 3.84 5.25 Pass
20 + 40MHz N/A -7.43 N/A N/A 4.61 N/A 5.25 Pass
40 + 20MHz N/A -6.93 N/A N/A 5.11 N/A 5.25 Pass
40 + 40MHz N/A -10.15 N/A N/A 1.89 N/A 5.25 Pass
PSD Low + High Low + High Limit | Verdict
Multi Carrier dBm/ dBm/ dBm/ dBm/ dBm/ dBm/ dBm/
(Non-Contiguous)] MHz MHz MHz MHz MHz MHz MHz
20 + 20MHz -7.33 N/A -6.83 4.71 N/A 5.21 5.25 Pass
20 + 40MHz -7.70 N/A -11.25 4.34 N/A 0.79 5.25 Pass
40 + 20MHz -11.63 N/A -7.18 0.41 N/A 4.86 5.25 Pass

TEL : 408 9043300
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Appendix B. AC Conducted Emission Test Results

Temperature : 22.8C

Test Engineer : [Ram Prashanth Vallam

Relative Humidity : |42.6%

TEL : 408 9043300 Page Number :BlofB1



EUT Information

Test Site : COO01-CA
Mode 1
Test Voltage: 120Vac/60Hz
Project Tarana RN
Line
Full Spectrum
100 T
90T
80T
70T
. 60_\ CISPR-OP Limit at Main Ports
m s
©
£ 50T
e T .
— 401 * * 'S
1 TS *
307
20T
10T
0 } } } — } } } } } } +— } } i
150k 300 400500 800 1M 2M 3M  4M 5M 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) | (dB) (dB)
0.181500 46.13 - 64.42 1829 | L1 OFF 20.0
0.181500 - 40.40 54.42 1402 | L1 OFF 20.0
0.272670 41.48 === 61.04 1956 | L1 OFF 20.0
0.272670 === 36.75 51.04 1429 | L1 OFF 20.0
0.365280 35.82 --- 58.61 22.79| L1 OFF 20.0
0.365280 --- 29.29 48.61 1932 L1 OFF 20.0
0.487590 40.49 --- 56.21 1572 L1 OFF 20.0
0.487590 --- 36.27 46.21 9.94 | L1 OFF 20.0
0.917970 38.28 === 56.00 17.72 L1 OFF 20.0
0.917970 31.16 | 46.00 14.84 | L1 OFF 20.0
18.363750 36.51 60.00 2349 | L1 OFF 20.4
18.363750 28.37 50.00 21.63|L1 OFF 20.4




EUT Information

Test Voltage: 120Vac/60Hz
Project Tarana RN
Phase: Neutral
Mode 1
Full Spectrum
80T
70T
60:\ CISPR-OP Limit at Main Ports
50T
1ne * §
g_ 40T .
m 4
©
£ 30—+
[ 1
>
)]
- 201
107
O__
-10T
150k 300 400 500 800 1M 2M 3M 4M 5M 8 1
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.181500 46.44 --- 64.42 17.98 | N OFF 20.0
0.181500 --- 40.74 54.42 13.68 | N OFF 20.0
0.272670 41.57 === 61.04 1947 | N OFF 20.0
0.272670 - 36.73 51.04 1431 | N OFF 20.0
0.365280 36.15 58.61 22.46 | N OFF 20.0
0.365280 --- 29.71 48.61 18.90 | N OFF 20.0
0.492000 46.78 - 56.13 9.35| N OFF 20.0
0.492000 - 42.14 46.13 399 | N OFF 20.0
0.917970 42.55 - 56.00 13.45| N OFF 20.0
0.917970 - 35.07 46.00 10.93 | N OFF 20.0
18.174750 39.97 60.00 20.03 | N OFF 20.4
18.174750 - 31.43 50.00 1857 | N OFF 20.4
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Appendix C. Radiated Spurious Emission

Temperature : 21~23°C
Test Engineer : Calvin Wu
Relative Humidity : 49~55%
<Single Carrier>
Band 1 - 5150~5250MHz
VHT20 (Band Edge @ 3m)
Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5147.94 54.96 -19.04 74 42.14 31.95 11.04 30.17 184 356 P H
5150 45.92 -8.08 54 33.11 31.94 11.04 30.17 184 356 A H
* 5180 111.53 - - 98.89 31.73 11.07 | 30.16 | 184 | 356 P H
VHT20
* 5180 102.26 - - 89.62 31.73 11.07 | 30.16 | 184 | 356 A H
CH 36
5135.46 53.14 -20.86 74 40.39 31.89 11.03 30.17 219 58 P \%
5180MHz
5147.68 43.17 -10.83 54 30.43 31.87 11.04 30.17 219 58 A \%
* 5180 84.81 - - 72.21 31.69 11.07 30.16 219 58 P \%
* 5180 75.37 - - 62.77 31.69 11.07 30.16 219 58 A \%
5035.1 54.95 -19.05 74 42.33 31.87 10.93 30.18 188 354 P H
5150 45.18 -8.82 54 32.37 31.94 11.04 30.17 188 354 A H
* 5200 111.53 - - 99.01 31.59 11.09 30.16 188 354 P H
* 5200 102.19 - - 89.67 31.59 11.09 | 30.16 | 188 | 354 A H
5421.08 55.73 -18.27 74 42.8 31.78 11.31 30.16 188 354 P H
VHT20
5450.2 44.28 -9.72 54 31.29 31.82 11.34 30.17 188 354 A H
CH 40
5087.1 53.58 -20.42 74 40.81 31.96 10.98 30.17 220 51 P \%
5200MHz
5140.4 43.17 -10.83 54 30.43 31.88 11.03 30.17 220 51 A \%
* 5200 86.07 - - 73.56 31.58 11.09 30.16 220 51 P \%
* 5200 76.5 - - 63.99 31.58 11.09 30.16 220 51 A \%
5444.88 52.73 -21.27 74 39.79 31.77 11.34 30.17 220 51 P \%
5458.6 42.98 -11.02 54 30 31.8 11.35 30.17 220 51 A \%
TEL : 886-3-327-3456 Page Number :Cl-1o0f7
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Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

5117.52 55.34 -18.66 74 42.47 32.02 11.01 | 30.16 182 354 P H

5107.38 45.23 -8.77 54 32.34 32.05 11 30.16 182 354 A H

* 5240 110.52 - - 98.12 31.42 11.13 | 30.15 182 354 P H

* 5240 102.52 - - 90.12 31.42 11.13 | 30.15 182 354 A H

5421.64 55.17 -18.83 74 42.24 31.78 11.31 | 30.16 182 354 P H

VHT20
5376 44.77 -9.23 54 32.03 31.64 11.26 | 30.16 182 354 A H
CH 48
5137.8 53.53 -20.47 74 40.79 31.88 11.03 | 30.17 288 51 P \%
5240MHz

5144.82 43.18 -10.82 54 30.45 31.87 11.03 | 30.17 288 51 A \Y,

* 5240 85.38 - - 72.93 31.47 11.13 | 30.15 288 51 P \%

* 5240 76.11 - - 63.66 31.47 11.13 | 30.15 288 51 A \%

5443.76 53.18 -20.82 74 40.25 31.77 11.33 | 30.17 288 51 P \Y,

5459.72 42.99 -11.01 54 30 31.81 11.35 | 30.17 288 51 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :Cl-20f7
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Band 1 - 5150~5250MHz
VHT20 (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
10360 47.63 -20.57 68.2 59.28 39.53 16.53 | 67.71 100 0 P H
VHT20
15540 48.8 -25.2 74 57.31 38.02 20.53 | 67.06 100 0 P H
CH 36
10360 49.86 -18.34 68.2 61.51 39.53 16.53 | 67.71 100 0 P \%
5180MHz
15540 48.76 -25.24 74 57.23 38.06 20.53 | 67.06 100 0 P \Y,
10400 48.22 -19.98 68.2 59.7 39.62 16.58 | 67.68 100 0 P H
VHT20
15600 48.43 -25.57 74 56.99 37.87 20.57 67 100 0 P H
CH 40
10400 47.9 -20.3 68.2 59.35 39.65 16.58 | 67.68 100 0 P \%
5200MHz
15600 47.75 -26.25 74 56.26 37.92 20.57 67 100 0 P \Y,
10480 48.07 -20.13 68.2 59.23 39.82 16.64 | 67.62 100 0 P H
VHT20
15720 48.95 -25.05 74 57.65 37.51 20.67 | 66.88 100 0 P H
CH 48
10480 48.41 -19.79 68.2 59.58 39.81 16.64 | 67.62 100 0 P \Y,
5240MHz
15720 48.92 -25.08 74 57.57 37.56 20.67 | 66.88 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :Cl-3o0f7
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Band 1 - 5150~5250MHz
VHT40 (Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5149.24 56.88 -17.12 74 44.07 31.94 11.04 | 30.17 179 351 P H
5149.76 47.61 -6.39 54 34.8 31.94 11.04 | 30.17 179 351 A H
* 5190 107.8 - - 95.22 31.66 11.08 | 30.16 179 351 P H
* 5190 101.21 - - 88.63 31.66 11.08 | 30.16 179 351 A H
5404.28 54.68 -19.32 74 41.8 31.75 11.29 | 30.16 179 351 P H
VHT40
5456.08 44.48 -9.52 54 31.48 31.82 11.35 | 30.17 179 351 A H
CH 38
5011.18 53.43 -20.57 74 40.9 31.82 10.9 30.19 101 55 P \%
5190MHz
5149.76 43.18 -10.82 54 30.45 31.86 11.04 | 30.17 101 55 A \Y,
* 5190 82.82 - - 70.22 31.69 11.07 | 30.16 101 55 P \%
* 5190 74.87 - - 62.27 31.69 11.07 | 30.16 101 55 A \%
5436.2 53.11 -20.89 74 40.2 31.75 11.33 | 30.17 101 55 P \Y,
5458.6 42.97 -11.03 54 29.99 31.8 11.35 | 30.17 101 55 A \%
5141.44 55.83 -18.17 74 43.01 31.96 11.03 | 30.17 177 1 P H
5107.12 45.27 -8.73 54 32.38 32.05 11 30.16 177 1 A H
* 5230 108.09 - - 95.66 31.46 11.12 | 30.15 177 1 P H
* 5230 101.65 - - 89.22 31.46 11.12 | 30.15 177 1 A H
5423.88 55.4 -18.6 74 42.47 31.78 11.31 | 30.16 177 1 P H
VHT40
5453.84 44.65 -9.35 54 31.65 31.82 11.35 | 30.17 177 1 A H
CH 46
5115.44 53.38 -20.62 74 40.61 31.92 11.01 | 30.16 200 294 P \%
5230MHz
5145.6 43.19 -10.81 54 30.45 31.87 11.04 | 30.17 200 294 A V
* 5230 84.99 - - 72.52 315 11.12 | 30.15 200 294 P \%
* 5230 79.35 - - 66.88 315 11.12 | 30.15 200 294 A \%
5446.56 53.25 -20.75 74 40.31 31.77 11.34 | 30.17 200 294 P \Y,
5456.92 43.01 -10.99 54 30.03 31.8 11.35 | 30.17 200 294 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number :Cl-40f7
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Band 1 - 5150~5250MHz
VHT40 (Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10380 47.18 -21.02 68.2 58.75 39.58 16.55 67.7 100 0 P H
VHT40
15570 48.86 -25.14 74 57.4 37.94 20.55 | 67.03 100 0 P H
CH 38
10380 48.4 -19.8 68.2 59.96 39.59 16.55 67.7 100 0 P \Y
5190MHz
15570 48 -26 74 56.49 37.99 20.55 | 67.03 100 0 P \Y,
10460 48.4 -19.8 68.2 59.64 39.76 16.63 | 67.63 100 0 P H
VHT40
15690 48.69 -25.31 74 57.35 37.6 20.65 | 66.91 100 0 P H
CH 46
10460 47.73 -20.47 68.2 58.94 39.79 16.63 | 67.63 100 0 P \Y
5230MHz
15690 48.69 -25.31 74 57.29 37.66 20.65 | 66.91 100 0 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission above 18GHz
VHT40 (SHF @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
27944 42.57 -25.63 68.2 37.73 39.46 27.39 | 52.47 150 0 P H
37074 48.96 -19.24 68.2 38.08 42.91 32.06 | 54.55 150 0 P H
VHT40 H
SHF 27086 42.77 -25.43 68.2 37.92 39.52 26.82 | 51.95 150 0 P \%
35336 48.46 -19.74 68.2 38.47 42.34 31.25 | 54.06 150 0 P \%
\Y,
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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Emission below 1GHz
VHT40 (LF @ 3m)

Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
75.59 32.84 -7.16 40 50.77 12.96 1.54 32.43 - - P H
94.02 38.46 -5.04 435 53.8 154 1.68 32.42 - - P H
153.19 24.7 -18.8 43.5 38.1 16.98 2.02 324 - - P H
286.08 32.56 -13.44 46 43.34 18.9 2.75 32.43 - - P H
594.54 29.32 -16.68 46 32.29 25.71 3.95 32.63 - - P H
716.8 44.38 -1.62 46 45.41 26.97 4.52 32.52 105 30 QP | H
VHT40 H
LF 75.59 34.36 -5.64 40 52.29 12.96 1.54 32.43 - - P \%
93.05 34.42 -9.08 435 49.94 15.21 1.69 32.42 - - P Y,
105.66 31.91 -11.59 43.5 46.06 16.57 1.7 32.42 - - P \%
257.95 28.07 -17.93 46 38.18 19.69 2.61 3241 - - P \%
599.39 335 -12.5 46 36.46 25.7 3.97 32.63 - - P Y
716.8 43.28 -2.72 46 44.31 26.97 4.52 32.52 107 2 QP | V
\%
No other spurious found.
Remark
All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number :Cl-70f7

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

<Multi Carrier (Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5143.78 57.64 -16.36 74 44.82 31.96 11.03 | 30.17 200 351 P H
VHT20
51495 45.68 -8.32 54 32.87 31.94 11.04 | 30.17 200 351 A H
CH 36
* 5190 110.47 - - 97.89 31.66 11.08 | 30.16 200 351 P H
5180MHz
* 5190 100.28 - - 87.7 31.66 11.08 | 30.16 200 351 A H
+
5086.06 53.2 -20.8 74 40.42 31.97 10.98 | 30.17 | 300 15 P \%
VHT20
CH 40 5138.84 43.16 -10.84 54 30.42 31.88 11.03 | 30.17 | 300 15 A \Y,
* - -
5200MHz 5190 90.59 78.03 31.64 11.08 | 30.16 | 300 15 P \%
* 5190 79.95 - - 67.39 31.64 11.08 | 30.16 | 300 15 A \Y,
5131.56 56.96 -17.04 74 4412 31.99 11.02 | 30.17 178 353 P H
5138.06 46.13 -7.87 54 333 31.97 11.03 | 30.17 178 353 A H
* 5210 112.48 - - 99.99 31.55 111 30.16 178 353 P H
VHT20
* 5210 102.56 - - 90.07 31.55 111 30.16 178 353 A H
CH 40
5458.04 56.65 -17.35 74 43.64 31.83 11.35 | 30.17 178 353 P H
5200MHz
5376 46.52 -7.48 54 33.78 31.64 11.26 | 30.16 178 353 A H
+
5136.24 52.92 -21.08 74 40.18 31.88 11.03 | 30.17 199 293 P V
VHT20
CH 44 5146.9 43.2 -10.8 54 30.46 31.87 11.04 | 30.17 199 293 A V
* - -
5220MHz 5210 89.96 77.47 31.55 111 30.16 199 293 P \%
* 5210 80.14 - - 67.65 31.55 111 30.16 199 293 A V
5447.12 52.58 -21.42 74 39.64 31.77 11.34 | 30.17 199 293 P \%
5458.04 43.02 -10.98 54 30.04 31.8 11.35 | 30.17 199 293 A V
TEL : 408 9043300 Page Number :C2-10f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5109.98 56.45 -17.55 74 43.57 32.04 11 30.16 179 355 P H
5150 46.27 -7.73 54 33.46 31.94 11.04 | 30.17 179 355 A H
* 5220 112.21 - - 99.75 31.51 1.11 30.16 179 355 P H
VHT20 * 5220 102.43 - - 89.97 31.51 1.11 30.16 179 355 A H
CH 40
5373.2 55.23 -18.77 74 42.52 31.62 11.25 | 30.16 179 355 P H
5200MHz
5376 46.29 -7.71 54 33.55 31.64 11.26 | 30.16 179 355 A H
+
51235 54.26 -19.74 74 41.5 31.91 11.01 | 30.16 197 283 P \%
VHT40
CH 46 5146.12 43.18 -10.82 54 30.44 31.87 11.04 | 30.17 197 283 A \Y,
* - -
5230MHz 5220 89.38 76.91 31.52 11.11 30.16 197 283 P \%
* 5220 79.36 - - 66.89 31.52 11.11 30.16 197 283 A \%
5451.88 52.48 -21.52 74 39.52 31.79 11.34 | 30.17 197 283 P \Y,
5458.88 42.97 -11.03 54 29.98 31.81 11.35 | 30.17 197 283 A \%
5109.72 55.91 -18.09 74 43.03 32.04 11 30.16 178 354 P H
5136.76 46.24 -7.76 54 3341 31.97 11.03 | 30.17 178 354 A H
* 5230 112.94 - - 100.51 31.46 11.12 | 30.15 178 354 P H
VHT2
0 * 5230 103.08 - - 90.65 31.46 11.12 | 30.15 178 354 A H
CH 44
5373.2 56.54 -17.46 74 43.83 31.62 11.25 | 30.16 178 354 P H
5220MHz
5376 46.83 -7.17 54 34.09 31.64 11.26 | 30.16 178 354 A H
+
5139.36 53.3 -20.7 74 40.56 31.88 11.03 | 30.17 | 301 12 P \%
VHT20
CH 48 5139.1 43.2 -10.8 54 30.46 31.88 11.03 | 30.17 | 301 12 A V
* - -
5240MHz 5230 90.39 77.92 315 11.12 | 30.15 | 301 12 P \%
* 5230 80.6 - - 68.13 315 11.12 | 30.15 | 301 12 A \%
5417.72 53 -21 74 40.15 31.71 11.3 30.16 | 301 12 P \Y,
5458.32 43.01 -10.99 54 30.03 31.8 11.35 | 30.17 301 12 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-20f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 50.07 -18.13 68.2 61.72 39.53 16.53 | 67.71 100 0 P H
VHT20 10400 49.33 -18.87 68.2 60.81 39.62 16.58 | 67.68 100 0 P H
CH 36
15540 49.26 -24.74 74 57.77 38.02 20.53 | 67.06 100 0 P H
5180MHz
15600 49.77 -24.23 74 58.33 37.87 20.57 67 100 0 P H
+
10360 49.39 -18.81 68.2 61.04 39.53 16.53 | 67.71 100 0 P \%
VHT20
CH 40 10400 49.65 -18.55 68.2 61.1 39.65 16.58 | 67.68 100 0 P \%
5200MHz 15540 49.79 -24.21 74 58.26 38.06 20.53 | 67.06 100 0 P \%
15600 49.61 -24.39 74 58.12 37.92 20.57 67 100 0 P \%
10400 49.41 -18.79 68.2 60.89 39.62 16.58 | 67.68 100 0 P H
VHT20 10440 48.51 -19.69 68.2 59.84 39.71 16.61 | 67.65 100 0 P H
CH 40
15600 48.54 -25.46 74 57.1 37.87 20.57 67 100 0 P H
5200MHz
15660 48.33 -25.67 74 56.97 37.68 20.62 | 66.94 100 0 P H
+
10400 47.8 -20.4 68.2 59.25 39.65 16.58 | 67.68 100 0 P \%
VHT20
CH 44 10440 47.65 -20.55 68.2 58.94 39.75 16.61 | 67.65 100 0 P \%
1 49. -24.94 74 7.57 7.92 20.57 7 1 P \%
5220MHz 5600 9.06 9 57.5 37.9 0.5 6 00 0
15660 47.99 -26.01 74 56.55 37.76 20.62 | 66.94 100 0 P \%
10400 48.32 -19.88 68.2 59.8 39.62 16.58 | 67.68 100 0 P H
VHT20 10460 48.57 -19.63 68.2 59.81 39.76 16.63 | 67.63 100 0 P H
CH 40
15600 48.42 -25.58 74 56.98 37.87 20.57 67 100 0 P H
5200MHz
15690 48.86 -25.14 74 57.52 37.6 20.65 | 66.91 100 0 P H
+
10400 48.24 -19.96 68.2 59.69 39.65 16.58 | 67.68 100 0 P \%
VHT40
CH 46 10460 47.45 -20.75 68.2 58.66 39.79 16.63 | 67.63 100 0 P \%
5230MHz 15600 48.36 -25.64 74 56.87 37.92 20.57 67 100 0 P \%
15690 48.47 -25.53 74 57.07 37.66 20.65 | 66.91 100 0 P \%
TEL : 408 9043300 Page Number :C2-30f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10440 48.48 -19.72 68.2 59.81 39.71 16.61 | 67.65 100 0 P H
VHT20 10480 48.82 -19.38 68.2 59.98 39.82 16.64 | 67.62 100 0 P H
CH 44
15660 48.43 -25.57 74 57.07 37.68 20.62 | 66.94 | 100 0 P H
5220MHz
15720 48.91 -25.09 74 57.61 37.51 20.67 | 66.88 100 0 P H
+
10440 47.42 -20.78 68.2 58.71 39.75 16.61 | 67.65 100 0 P \%
VHT20
CH 48 10480 49.02 -19.18 68.2 60.19 39.81 16.64 | 67.62 100 10480 | P \Y,
5240MHz 15660 47.77 -26.23 74 56.33 37.76 20.62 | 66.94 | 100 | 15660 | P \%
15720 48.87 -25.13 74 57.52 37.56 20.67 | 66.88 100 | 15720 | P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-40f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5150.02 57 -93 150 44.19 31.94 11.04 | 30.17 200 1 P H
5149.76 47.16 -6.84 54 34.35 31.94 11.04 | 30.17 200 1 A H
* 5205 110.53 - - 98.03 31.57 11.09 | 30.16 200 1 P H
VHT40 * 5205 100.51 - - 88.01 31.57 11.09 | 30.16 200 1 A H
CH 38
5409.04 55.35 -18.65 74 42.46 31.76 11.29 | 30.16 200 1 P H
5190MHz
5376 45.4 -8.6 54 32.66 31.64 11.26 | 30.16 200 1 A H
+
5115.7 52.81 -21.19 74 40.04 31.92 11.01 | 30.16 | 300 16 P \%
VHT20
CH 44 5145.6 43.21 -10.79 54 30.47 31.87 11.04 | 30.17 | 300 16 A \Y,
* - -
5220MHz 5205 88.57 76.07 31.57 11.09 | 30.16 | 300 16 P \%
* 5205 78.73 - - 66.23 31.57 11.09 | 30.16 | 300 16 A \%
5445.72 52.66 -21.34 74 39.72 31.77 11.34 | 30.17 | 300 16 P \Y,
5458.04 43.03 -10.97 54 30.05 31.8 11.35 | 30.17 | 300 16 A \%
5148.2 56.66 -17.34 74 43.85 31.94 11.04 | 30.17 182 357 P H
5149.76 47.9 -6.1 54 35.09 31.94 11.04 | 30.17 182 357 A H
* 5210 108.75 - - 96.26 31.55 111 30.16 182 357 P H
VHT4
0 * 5210 100.86 - - 88.37 31.55 111 30.16 182 357 A H
CH 38
5446.28 55.95 -18.05 74 42.97 31.81 11.34 | 30.17 182 357 P H
5190MHz
5376 45.94 -8.06 54 33.2 31.64 11.26 | 30.16 182 357 A H
+
5138.06 54.26 -19.74 74 41.52 31.88 11.03 | 30.17 197 291 P \%
VHT40
CH 46 5148.72 43.17 -10.83 54 30.44 31.86 11.04 | 30.17 197 291 A V
* 5210 85.83 - - 73.34 31.55 111 30.16 197 291 P \%
5230MHz
* 5210 77.51 - - 65.02 31.55 111 30.16 197 291 A \%
5437.88 53.82 -20.18 74 40.91 31.75 11.33 | 30.17 197 291 P \Y,
5459.16 42.95 -11.05 54 29.96 31.81 11.35 | 30.17 197 291 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-50f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 48.24 -19.96 68.2 59.81 39.58 16.55 67.7 100 0 P H
VHT40 10440 47.55 -20.65 68.2 58.88 39.71 16.61 | 67.65 100 0 P H
CH 38
15570 48.83 -25.17 74 57.37 37.94 20.55 | 67.03 100 0 P H
5190MHz
15660 48.46 -25.54 74 57.1 37.68 20.62 | 66.94 100 0 P H
+
10380 47.67 -20.53 68.2 59.23 39.59 16.55 67.7 100 0 P \%
VHT20
CH 44 10440 47.9 -20.3 68.2 59.19 39.75 16.61 | 67.65 100 0 P \Y,
5990MHz 15570 48.15 -25.85 74 56.64 37.99 20.55 | 67.03 100 0 P \%
15660 48.53 -25.47 74 57.09 37.76 20.62 | 66.94 100 0 P \Y,
10380 48.26 -19.94 68.2 59.83 39.58 16.55 67.7 100 0 P H
VHT40 10460 48.32 -19.88 68.2 59.56 39.76 16.63 | 67.63 100 0 P H
CH 38
15570 48.73 -25.27 74 57.27 37.94 20.55 | 67.03 100 0 P H
5190MHz
15690 48.23 -25.77 74 56.89 37.6 20.65 | 66.91 100 0 P H
+
10380 47.41 -20.79 68.2 58.97 39.59 16.55 67.7 100 0 P V
VHT40
CH 46 10460 48.01 -20.19 68.2 59.22 39.79 16.63 | 67.63 100 0 P \%
1557 48.4 -25.57 74 .92 7. 20. 7. 1 P \Y,
5930MHz 5570 8.43 5.5 56.9 37.99 0.55 | 67.03 00 0
15690 48.56 -25.44 74 57.16 37.66 20.65 | 66.91 100 0 P V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C2-60f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission above 18GHz

(SHF @ 3m)
Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
35358 48.04 -20.16 68.2 38.13 42.26 31.26 54.07 150 0 P H
VHT20 38416 4945 |-18.75 68.2 37.04 | 4431 | 3258 | 54.94 | 150 0 P | H
+ H
VHT20 35116 4752 |-20.68 68.2 37.96 41.84 31.14 | 53.88 | 150 0 P |V
SHF 38482 48.66 |-19.54| 68.2 36.62 | 43.94 326 | 54.96 | 150 0 P |V
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C2-70f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission below 1GHz

(LF @ 3m)
Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
76.56 33.39 -6.61 40 51.21 13.06 1.55 32.43 - - P H
93.05 38.07 -5.43 435 53.59 15.21 1.69 32.42 - - P H
152.22 24.31 -19.19 43.5 37.62 17.08 2.01 324 - - P H
257.95 34.15 -11.85 46 44.26 19.69 2.61 3241 - - P H
672.14 33.43 |-12.57 46 35.52 26.2 4.3 32.59 - - P H
VHT20 716.8 45.38 -0.62 46 46.41 26.97 4.52 32.52 104 30 QP | H
+ H
VHT20 76.56 34.7 -5.3 40 52.52 13.06 1.55 32.43 - - P \%
LF 93.05 35.04 | -8.46 435 50.56 | 15.21 1.69 | 32.42 - - P |V
126.03 29.58 |-13.92 435 42.49 17.7 1.8 32.41 - - P |V
285.11 30.98 -15.02 46 41.77 18.9 2.74 32.43 - - P \%
601.33 33.77 -12.23 46 36.73 25.7 3.97 32.63 - - P |V
716.8 44.38 -1.62 46 45.41 26.97 4.52 32.52 105 0 QP | V
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C2-80f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

<Multi Carrier Report (Non-Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)

5107.12 56.19 -17.81 74 43.3 32.05 11 30.16 200 360 P H
5143.26 45.96 -8.04 54 33.14 31.96 11.03 30.17 200 360 A H
* 5180 109.68 - - 97.04 31.73 11.07 30.16 200 360 P H
* 5180 100.42 - - 87.78 31.73 11.07 30.16 200 360 A H
* 5240 112.03 - - 99.63 31.42 11.13 30.15 200 360 P H
VHT20 * 5240 101.42 - - 89.02 31.42 11.13 30.15 200 360 A H

CH 36
5362 55.67 -18.33 74 43.02 31.57 11.24 | 30.16 200 360 P H

5180MHz
5376 45.32 -8.68 54 32.58 31.64 11.26 30.16 200 360 A H
+

5060.32 53.46 -20.54 74 40.69 32 10.95 | 30.18 299 11 P \%

VHT20
CH 48 5145.86 43.2 -10.8 54 30.46 31.87 11.04 | 30.17 299 11 A \%

* - -
5240MHz 5180 85.82 73.22 31.69 11.07 30.16 299 11 P \%
* 5180 77.26 - - 64.66 31.69 11.07 30.16 299 11 A \%
* 5240 89.32 - - 76.87 31.47 11.13 30.15 299 11 P \%
* 5240 80.07 - - 67.62 31.47 11.13 30.15 299 11 A \%
5438.72 53.41 -20.59 74 40.49 31.76 11.33 30.17 299 11 P \%
5458.6 43.01 -10.99 54 30.03 31.8 11.35 30.17 299 11 A \%
TEL : 408 9043300 Page Number :C3-10f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5090.74 56.79 -17.21 74 43.92 32.05 10.98 | 30.16 176 352 P H
5150 46.72 -7.28 54 33.91 31.94 11.04 | 30.17 176 352 A H
* 5180 111.33 - - 98.69 31.73 11.07 30.16 176 352 P H
* 5180 102.1 - - 89.46 31.73 11.07 30.16 176 352 A H
* 5230 108.34 - - 95.91 31.46 11.12 30.15 176 352 P H
VHT2
0 * 5230 101.43 - - 89 31.46 11.12 30.15 176 352 A H
CH 36
5418 55.53 -18.47 74 42.62 31.77 11.3 30.16 176 352 P H
5180MHz
5376 46.21 -7.79 54 33.47 31.64 11.26 30.16 176 352 A H
+
5078 54.09 -19.91 74 41.31 31.98 10.97 | 30.17 299 2 P \%
VHT40
CH 46 5139.1 43.22 -10.78 54 30.48 31.88 11.03 30.17 299 2 A \%
* - -
5230MHz 5180 87.27 74.67 31.69 11.07 30.16 299 2 P \%
* 5180 78.6 - - 66 31.69 11.07 30.16 299 2 A \%
* 5230 85.84 - - 73.37 315 11.12 30.15 299 2 P \%
* 5230 76.49 - - 64.02 315 11.12 30.15 299 2 A \%
5429.2 52.65 -21.35 74 39.77 31.73 11.32 30.17 299 2 P \%
5456.92 43.01 -10.99 54 30.03 31.8 11.35 | 30.17 299 2 A \%
TEL : 408 9043300 Page Number :C3-20f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5147.68 57.33 -16.67 74 44.51 31.95 11.04 | 30.17 175 352 P H
5149.76 48 -6 54 35.19 31.94 11.04 | 30.17 175 352 A H
* 5190 107.24 - - 94.66 31.66 11.08 | 30.16 175 352 P H
* 5190 101.55 - - 88.97 31.66 11.08 | 30.16 175 352 A H
* 5240 112.29 - - 99.89 31.42 11.13 | 30.15 175 352 P H
VHT4
0 * 5240 104.59 - - 92.19 31.42 11.13 | 30.15 175 352 A H
CH 38
5445.72 55.83 -18.17 74 42.85 31.81 11.34 | 30.17 175 352 P H
5190MHz
5376 46.25 -7.75 54 33.51 31.64 11.26 | 30.16 175 352 A H
+
5109.2 53.87 -20.13 74 41.1 31.93 11 30.16 298 11 P \%
VHT20
CH 48 5147.94 43.25 -10.75 54 30.51 31.87 11.04 | 30.17 298 11 A \%
* - -
5240MHz 5190 83.22 70.66 31.64 11.08 | 30.16 298 11 P \%
* 5190 75.44 - - 62.88 31.64 11.08 | 30.16 298 11 A \%
* 5240 89.47 - - 77.02 31.47 11.13 | 30.15 298 11 P \%
* 5240 80.11 - - 67.66 31.47 11.13 | 30.15 298 11 A \%
5446.56 52.88 -21.12 74 39.94 31.77 11.34 | 30.17 298 11 P \%
5459.16 43.03 -10.97 54 30.04 31.81 11.35 | 30.17 298 11 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C3-30f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10360 49.07 -19.13 68.2 60.72 39.53 16.53 | 67.71 100 0 P H
VHT20 10480 48.99 -19.21 68.2 60.15 39.82 16.64 | 67.62 100 0 P H
CH 36
15540 48.39 -25.61 74 56.9 38.02 20.53 | 67.06 100 0 P H
5180MHz
15720 49.86 -24.14 74 58.56 37.51 20.67 | 66.88 100 0 P H
+
10360 48.22 -19.98 68.2 59.87 39.53 16.53 | 67.71 100 0 P \%
VHT20
CH 48 10480 49.4 -18.8 68.2 60.57 39.81 16.64 | 67.62 100 0 P \Y,
5240MHz 15540 49.49 -24.51 74 57.96 38.06 20.53 | 67.06 100 0 P \%
15720 49.91 -24.09 74 58.56 37.56 20.67 | 66.88 100 0 P \Y,
10360 48.7 -19.5 68.2 60.35 39.53 16.53 | 67.71 100 0 P H
VHT20 10460 49.69 -18.51 68.2 60.93 39.76 16.63 | 67.63 100 0 P H
CH 36
15540 49.29 -24.71 74 57.8 38.02 20.53 | 67.06 100 0 P H
5180MHz
15690 49.34 -24.66 74 58 37.6 20.65 | 66.91 100 0 P H
+
10360 49.53 -18.67 68.2 61.18 39.53 16.53 | 67.71 100 0 P V
VHT40
CH 46 10460 49.17 -19.03 68.2 60.38 39.79 16.63 | 67.63 100 0 P \%
1554 49.12 -24. 74 7. . 20. 7. 1 P \%
5230MHz 5540 9 88 57.59 38.06 0.53 | 67.06 00 0
15690 48.84 -25.16 74 57.44 37.66 20.65 | 66.91 100 0 P V
10380 49.81 -18.39 68.2 61.38 39.58 16.55 67.7 100 0 P H
VHT40 10480 48.94 -19.26 68.2 60.1 39.82 16.64 | 67.62 100 0 P H
CH 38
15570 49.88 -24.12 74 58.42 37.94 20.55 | 67.03 100 0 P H
5190MHz
15720 49.56 -24.44 74 58.26 37.51 20.67 | 66.88 100 0 P H
+
10380 49.04 -19.16 68.2 60.6 39.59 16.55 67.7 100 0 P \%
VHT20
CH 48 10480 49.25 -18.95 68.2 60.42 39.81 16.64 | 67.62 100 0 P \%
5240MHz 15570 49.73 -24.27 74 58.22 37.99 20.55 | 67.03 100 0 P \Y,
15720 49.31 -24.69 74 57.96 37.56 20.67 | 66.88 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 408 9043300 Page Number :C3-40f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission above 18GHz

(SHF @ 3m)
Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
35050 47.13 -21.07 68.2 37.76 41.6 311 53.79 150 0 P H
VHT40 38372 50.2 -18 68.2 37.81 44.28 32,57 | 5492 | 150 0 P H
+ H
VHT20 35446 48.17 -20.03 68.2 37.98 42.59 31.31 54.17 150 0 P \%
SHF 38394 49.05 |-19.15| 68.2 37.02 | 4392 | 3258 | 54.93 | 150 0 P |V
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 408 9043300 Page Number :C3-50f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission below 1GHz

(LF @ 3m)
Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
77.53 32.18 -7.82 40 49.88 13.15 1.35 32.42 - - P H
94.02 38.15 -5.35 43.5 53.49 15.4 1.48 32.42 - - P H
257.95 30.14 -15.86 46 40.25 19.69 2.46 3241 - - P H
299.66 32.53 -13.47 46 42.96 19.2 2.65 32.44 - - P H
672.14 32.43 -13.57 46 34.52 26.2 3.93 32.59 - - P H
VHT40 716.8 43.48 -2.52 46 4451 26.97 4.08 32.52 106 36 QP | H
+ H
VHT20 77.53 32.97 -7.03 40 50.67 13.15 1.35 32.42 - - P \%
LF 94.02 34.27 | -9.23 435 49.61 15.4 1.48 | 32.42 - - P |V
257.95 30.16 -15.84 46 40.27 19.69 2.46 32.41 - - P Y
603.27 33.38 -12.62 46 36.33 25.7 3.74 32.63 - - P \%
672.14 34.58 -11.42 46 36.67 26.2 3.93 32.59 - - P Y
716.8 44.18 -1.82 46 45.21 26.97 4.08 32.52 100 317 | QP | V
\%
No other spurious found.
Remark
All results are PASS against limit line.
TEL : 408 9043300 Page Number :C3-60f8
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 408 9043300 Page Number :C3-70f8




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(HIV)
CHO1 2390 55.45 -18.55 74 5451 32.22 4.58 35.86 | 103 | 308 P H
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBpV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBpV/m) — 74(dBuV/m)

-18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBpyV/m) — 54(dBuV/m)

-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408 9043300 Page Number

: C3-80f8
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21~23°C

Test Engineer : Calvin Wu

Relative Humidity : [49~55%

TEL : 408 9043300 Page Number : D1-1of 26



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

<Single Carrier>
Band 1 - 5150~5250MHz
VHT20 (Band Edge @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz

Horizontal Fundamental

e ot 12002020 Jdovm) ot 2002020
700] g0 UT I JTLLF L W L TR eeakw)
. s A5
. ) i 2 e
SV P
359 359
Pacvoney ey racvoney )
sire <03cHo2-CA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWEIO0D 000K+ VBWA3000.000KHz SWTAuto RBWHIO00000KHZ VBWA3000.000K0Hz SWT-Auto
Detector :Peak Detector :Peak
Peak Project . 200624001 Project - 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model :61-BN5AS1002 Model :61-BN5AS1002
SN : 5125F1202200002 SN : S125F1202200002
Mode : 11ac(20)_Tx_Ch36 Mode : 11ac(20)_Tx_Ch36
Plane +Y with Adapter Plane +Y with Adapter
o oot 1200:2020
52 / ™G
~N— ]
oo B 505 T w550 S0 T B R 0 5
Pecsoney oy
Site :03CHO2-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. Project 200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model : 61-BN5AS1002
Y - S125 1202200002
Mode :11ac(20)_Tx_Ch36
Plane +¥ with Adapter

TEL : 408 9043300

Page Number : D1-2o0f 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz

Vertical

Fundamental

Date: 1209-2020

o1 0BuVim) Date: 12082020 A @Buvim)

1225 1225
105 105.)

oz oz 1
700 700 N e —peaxiumn|
525 52 =

X R, Srab A i 5 X T g

L
350 350
175 75|
000 S0, 500, 5070, 5080, S0, 5. 5150, 5170, 510 5210 5230 5 00 2000 000, 000, TN 000, 7000
Frequency (Wie) Frequency (Wiz)
site +03CH02-CA site +03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 200624001 Project 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor EUT +56Hz AP for Outdoor
Model :61-BN5AS1002 Model :61-BN5AS1002
SN + S125F1202200002 SN + S125F1202200002
Mode :11ac(20)_Tx_Ch36 Mode + 11a¢(20)_Tx_Ch36
Plane. +Y with Adapter Plane. +Y with Adapter
) @Buvim) Date: 12002020

1225

1052

o3|

700

52

s
350
75|
U B030. SO0 5070 5090, 5105130 5150 570 5190, 5210 G200, 52
requency (WHz)
site :03CH02-CA
Condition 2 AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. P o Left blank

Power + AVR Power 120Vac/60Hz

Ut +56Hz AP for Outdoor

Model + 61-BN5AS1002

SN + 5125F1202200002

Mode + 1ac(20)_Tx_Ch36

Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D1-30f26



ee FCC RADIO TEST REPORT Report No. : FR200624001A

SPORTON LAB.

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH40 5200MHz

1 Horizontal Fundamental

Date: 1209-2020

i) o 120020m s i)
12 124
s w54
w9 we
700 700] T PEAK(UNI).

| . TR
52 =
M B

350 350
174 14

o0 s S0 S s 5o, 550 Fimo S0 w0 w w2 o o0 ED o0 700

Fecseney i reavaney )
site <03ckoz-cA site <0ackoz-cA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak Detector :Peak
Peak Project 200624001 Project 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model 1 61-BN5AS1002 Model 1 61-BN5AS1002
s . S125F 1202200002 EY . S125F 1202200002
Mode :11ac(20)_Tx_Ch48 Mode + 11a¢(20)_Tx_Ch48
Plane. +Y with Adapter Plane. +Y with Adapter
o) oo 12002020

1225

1050

0 5030 5050, 5070, 5090. 5110, 5130 5150 5170, 5190 5210 5230. 52
Frequency (MHz)

Site :03CH02-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

+RBW:1000000KHzZ VBW:0010KHz SWT:Auto

AVg . x;re:;f'w- :;;‘;24001 Left b | an k

Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model + 61-BN5AS1002

SN + S125F1202200002
Mode + 11ac(20)_Tx_Ch48
Plane + with Adapter

TEL : 408 9043300 Page Number : D1 -4 0of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Horizontal

Fundamental

Date: 1209-2020

o @Buvim)
1225
1050
o

pEak oe 74
709

sagfons M Preond
350
7]

Frequency (MHz)
Site +03CHO2-CA

Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL

+ RBW:1000000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

60 5210, 5200 5250. 5270, 5290. 5310, 5330, 5350 5370, 5390, 5410, 5430. 5460

Left blank

Avg.

Peak Project 200624001
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model 1 61-BN5AS1002
s . S125F 1202200002
Mode + 11ac(20)_Tx_Ch48
Plane. +Y with Adapter
i o 12002020
124
w54
o
700
b, |54
524
I
359
179

Frequency (MHz)

site +03CHO2-CA

Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000000KHz VBW:0.010KHZ SWT:Auto

Detector +Peak

Project + 200624001

Power + AVR Power 120Vac/60Hz

EUT +56Hz AP for Outdoor

Model + 61-BN5AS1002

SN + S125F1202200002

Mode + 11ac(20)_Tx_Ch48

Plane + with Adapter

80 5210, 5230 5250, 5270. 5290, 5310, 5330, 5350 5370 5390, 5410, 5430.  5A¢

Left blank

TEL : 408 9043300

Page Number

:D1-50f26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Vertical

Fundamental

Date: 1209-2020

o1 0BuVim) Date: 12082020 A @Buvim)
1225 1225
105 105.)
87.5( 87.5( 4
700 700 N LA peaxiunn|
4 . vt
52 52 IO ———
sttt
350 350
175 75|
00 S0, 500, 5070, 5080 S0, 5130, 150, 5170, 510 5210 5230 5 00 2000 000, 000, S000. 000, 7000
Frequency (Wie) Frequency (Wiz)
site +03CH02-CA site +03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project 200624001 Project 200624001

Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor EUT +56Hz AP for Outdoor
Model :61-BN5AS1002 Model :61-BN5AS1002
SN + S125F1202200002 SN + S125F1202200002

Mode :11ac(20)_Tx_Ch48 Mode + 11a¢(20)_Tx_Ch48

Plane. +Y with Adapter Plane. +Y with Adapter

) @Buvim) Date: 12002020

1225

1052

o3|

70.0/ *

52

1
350
75|
U B030. S0s0. 5070 5090, 510, 5130, 5150 G170 5190, 5210 G200, 52
requency (WHz)
site :03CH02-CA
Condition 2 AVG_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Avg. P o Left blank

Power + AVR Power 120Vac/60Hz

Ut +56Hz AP for Outdoor

Model + 61-BN5AS1002

SN + 5125F1202200002

Mode + 11ac(20)_Tx_Chag

Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D1-60f26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Vertical

Fundamental

el (0B

m

Date: 1209-2020

i

PEAK_BE 74

60 5210, 5200 5250. 5270, 5290. 5310, 5330, 5350 5370, 5390, 5410, 5430. 5460

Avg.

700]
525

AV BE |54

35
11

780 5210, 5230 5260, 5270, 6200 5310, 5330, 5360 5370 5300 5410, 530 A

Freauency (MHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000000KHz VBW:0.010KHZ SWT:Auto

Detector +Peak
Project + 200624001
Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model + 61-BN5AS1002
SN + S125F1202200002
Mode + 11ac(20)_Tx_Ch48
Plane + with Adapter

Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector :Peak
Peak project 1200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model 1 61-BN5AS1002
Mode :11ac(20)_Tx_Ch48
Plane Y with Adapter

Left blank

TEL : 408 9043300

Page Number

:D1-7o0f26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Horizontal

Fundamental

Date: 12.00.2020

el (dBuVim) Date: 12.09-2020 1 (dBuVim)
1225 1225
105.0] 1050)
875 o745
700 oo T LU eaku)
" . i Gua|
(| 51 PR
I
oo R
350 350/
175 175
000 5030 5050, 5070. 5090. 5M0. 5130, 5150, 5170 51%0. 5210, 5230. 52 000 2000. 3000, 4000, 5000, 6000, 7000
Frequency (MHz) Frequency (MHz)
Site :03CH02-CA Site +03CHO2-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL

+ RBW:1000000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1225

1050

000 5030 5050, 5070, 5090, 5110, 5130, 5150 5170,
Frequency (MHz)

Site. :03CHO2-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak

Project +200624001

Power : AVR Power 120Vac/60Hz

EuT +56Hz AP for Outdoor

Model +61-BN5AS1002

SN + $125F1202200002

Mode :11ac(20)_Tx_Ch48

Plane +Y with Adapter

5190 5210 5230, 5260

Detector :Peak Detector :Peak
Peak Project 200624001 project 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model 1 61-BN5AS1002 Model :61-BN5AS51002
SN : 5125F1202200002 SN : S125F1202200002
Mode :11ac(20)_Tx_Ch48 Mode :11ac(20)_Tx_Ch48
Plane +Y with Adapter Plane. +Y with Adapter
e oo 12082020

Left blank

TEL : 408 9043300

Page Number

: D1-80f26
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Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Horizontal

Fundamental

ot B bate: 12082020
1229
105.0f o
o7
vea o 74
704
" (U
350
14
oo s, S2s, Eas SaTo, S Svio, 0 536 E0 50 B 5% 5As0

Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
o003 beck T aGo0 oD aurrs
Detector : Peak
Peak Project 200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model :61-BN5AS1002
SN : S125F1202200002
Mode :11ac(20)_Tx_Ch48
Plane Y with Adapter
oo s
L v, Y T
Site :03CHO2-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. [ Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Mode :11a¢(20)_Tx_Ch48
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

:D1-90f26
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Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH48 5240MHz

1 Vertical Fundamental

ol (9Buvim) Date: 12002020 ) @Buvim) Date: 12002020
1225 1225
105 1050
a5 a5
700 700/ T JTLLS LA peakumn
4 . it
o2 o2 gl I
MW
350) 350
15 175
000 5030 5050, 5070, 5080 S0, 5130 150, 5170, 5190, 5210, 5230 5250 000 2000, 000, 000, S000. w000 7000
Frequency (WHe) Frequency (Wie)
site +03CH02-CA site +03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project . 200624001 Project - 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor Ut +56Hz AP for Outdoor
Model + 61-BNBAS1002 Model +61-BNBAS1002
SN : 5125F1202200002 SN : 5125F1202200002
Mode  T1ac(20)_Tx_Chd8 Mode  Tac(20)_Tx_Chd48
Plane. +Y with Adapter Plane. +Y with Adapter
vel (aBuvim) Date: 12092020
1225
1050)
a3
700)
52
s
350)
15
000 50 500, 5070, 5090, 510, 5130 510, 5170, 5190, 5210, 5230 5260

Freauency (MHz)
Site :03CH02-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Detector :Peak
Avg. poject 200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model :61-BN5AS1002
Mode = 11ac(20)_Tx_Ch48
Plane +Y with Adapter

TEL : 408 9043300 Page Number : D1-10 of 26
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Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Vertical

Fundamental

vel 48

Date: 12.00.2020

525t X

PEAK_BE 74

180 5210, 5200 5250, 5270. 5290. 5310 5330, 5350 5370, 5390, 5410, 54%0. 5460

Avg.

AVG_pE | 54|

700)
525

Site
Condition

Detector
Project
Power

180 5210, 5230 5260, 5270, 5200, 5310 5330 530 5370, 5390, 5410, 5430, 5460

Frequency (MHz)

:03CH02-CA

: AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto
+Peak

£ 200624001

+ AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

+61-BN5AS1002

+ 5125F1202200002

+11ac(20)_Tx_Chdg

+¥ with Adapter

Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
o003 be0k YW aG00 o0 aurtems
Detector : Peak
Peak Project 200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model :61-BN5AS1002
SN : S125F1202200002
Mode :11ac(20)_Tx_Ch48
Plane Y with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-110f26



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH38 5190MHz

1 Horizontal Fundamental

ol (9Buvim) Date: 12002020 ) @Buvim) Date: 12002020
1225 1225
105 - 1050
a5 a5
700 700/ T JTLLS - peakumm/

A,
A o i |
] 52: ST
SIS

350/ P S
15 175

000 5030 5050, 5070, 5080 S0, 5130 §150. 5170, 5190, 5210 5230 5250 000 2000, 000, 000, S000. w000 7000

Frequency (WHe) Frequency (Wie)
site +03CH02-CA site +03CH02-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project . 200624001 Project - 200624001

Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor Ut +56Hz AP for Outdoor
Model + 61-BNBAS1002 Model +61-BNBAS1002
SN : 5125F1202200002 SN : 5125F1202200002
Mode  T1ac(40)_Tx_Ch38 Mode  Tiac(40)_Tx_Ch38
Plane. +Y with Adapter Plane. +Y with Adapter

vel (aBuvim) Date: 12092020

1225

1050

000 5030 5050, 5070, 5090, 5110. 5130, 5150 5170 5190, 5210, 5230, 5260
Frequency (MHz)

Site :03CH02-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

AVg . pb:]eeccv'or ;;3%224001 Left b | an k

Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model +61-BN5AS1002

SN + $125F1202200002

Mode : 1ac(40)_Tx_Ch38

Plane Y with Adapter

TEL : 408 9043300 Page Number : D1-12of 26



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Horizontal

Fundamental

vel (dBuVim)

Date: 12.00.2020

1225

1050

PEAK_BE 74

150

5210, 5230, 5250 5270, 5290, 5310. 5330. 5350. 5370, 5390,

5410, 5430, 5460

Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
o003 beck T aGo0 oD aurrs
Detector : Peak
Peak Project 200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model :61-BN5AS1002
SN : S125F1202200002
Mode :11ac(40)_Tx_Ch38
Plane Y with Adapter
oo s
4 :
Site :03CHO2-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. [ Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Mode : 11ac(40)_Tx_Ch38
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D1-130f26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Vertical

Fundamental

Date: 12.00.2020

ol (9Buvim) Date: 12002020 ) @Buvim)
1225 1225
105 1050
a5 a5
it
700 700/ T JTLLS P&
n " 52,
2 =
WMWWAW
350) 350
15 175
000 5030 050, 5070, 5080 S0, 5130 5150, 5170, 5190, 5210 5230 5250 000 2000, 000, 000, S000. w000 7000
Frequency (WHe) Frequency (Wie)
site +03CH02-CA site +03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project . 200624001 Project - 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor Ut +56Hz AP for Outdoor
Model + 61-BNBAS1002 Model +61-BNBAS1002
SN : 5125F1202200002 SN : 5125F1202200002
Mode  T1ac(40)_Tx_Ch38 Mode  Tiac(40)_Tx_Ch38
Plane. +Y with Adapter Plane. +Y with Adapter
vel (aBuvim) Date: 12092020
1225
1050)
a3
700)
52
350)
15
000 50 5050, 5070, 5090, 510, 5130 510, 5170, 5190, 5210 5230 5260
Frequency (WHz)
Site. :03CHO2-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg. o Left blank
Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model + 61-BNBAS1002
SN + S125F1202200002
Mode : 11ac(40)_Tx_Ch38
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D1-140f 26



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Vertical

Fundamental

Peak

vel (dBuVim)

Date: 12.00.2020

1225

1050

PEAK_BE 74

Frequency (MHz)

Site :03CH02-CA

Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak

Project + 200624001

180 5210, 5200 5250, 5270. 5290. 5310 5330, 5350 5370, 5390, 5410, 5430. 5460

Left blank

Avg.

Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model +61-BN5AS1002
SN + $125F1202200002
Mode + 1lac(40)_Tx_Ch38
Plane +Y with Adapter
vel (dBuVim) Date: 12.09.2020

AVG_pE | 54|

700)
525

Frequency (MHz)

Site. :03CHO2-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak

Project +200624001

Power : AVR Power 120Vac/60Hz

EuT +56Hz AP for Outdoor

Model +61-BN5AS1002

SN + $125F1202200002

Mode : 11ac(40)_Tx_Ch38

Plane Y with Adapter

180 5210, 5230 5260, 5270, 5200, 5310 5330 530 5370, 5390, 5410, 5430, 5460

Left blank

TEL : 408 9043300

Page Number

: D1-150f26



SPORTON LAB.

e’ FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Horizontal Fundamental

Date: 12.00.2020

Avg.

e ot 12002020 Jdovm)
)
700] 1n.nTﬁﬂ_WL‘\_LJJ—U—|.J P‘Iﬂ
h J]
e o2 s
N p—s
| bt
359 550
Pacvoney ey racvoney )
sire <03cHo2-CA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWEIO0D 000K+ VBWA3000.000KHz SWTAuto RBWHIO00000KHZ VBWA3000.000K0Hz SWT-Auto
Detector :Peak Detector :Peak
Peak Project . 200624001 Project - 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model :61-BN5AS1002 Model :61-BN5AS1002
SN : 5125F1202200002 SN : S125F1202200002
Mode : 11ac(40)_Tx_Ch46 Mode : 11ac(40)_Tx_Ch46
Plane +Y with Adapter Plane +Y with Adapter
o oot 1200:2020

1225

1050

000

Site
Condition

Detector
Project
Power

5030,

5050 5070, 5090, 5110 5130 5150, 5170, 5190, 5210, 5230. 5260
Frequency (MHz)

:03CH02-CA

: AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

evezaoon Left blank

+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ 5125F1202200002

+ 11ac(40)_Tx_Chd6

+¥ with Adapter

TEL : 408 9043300

Page Number : D1 - 16 of 26



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Horizontal

Fundamental

vel (dBuVim) Date: 12.00.2020

i g
K{A \j\( peaK 8|74
B

180 5210, 5200 5250, 5270. 5290. 5310, 5330, 5350 5370, 5390, 5410, 54%0. 5460

Avg.

AVG_pE | 54|
~ 1

180 5210, 5230 5260, 5270, 5200, 5310, 5330 530 5370, 5390, 5410, 5430, 5460
Frequency (MHz)

Site. :03CHO2-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak

Project +200624001

Power : AVR Power 120Vac/60Hz

EuT +56Hz AP for Outdoor

Model +61-BN5AS1002

SN + $125F1202200002

Mode = 11ac(40)_Tx_Ch46

Plane Y with Adapter

Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
o003 beck T aGo0 oD aurrs
Detector : Peak
Peak Project 200624001 Left blank
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model :61-BN5AS1002
SN : S125F1202200002
Mode : 11ac(40)_Tx_Ch46
Plane Y with Adapter

Left blank

TEL : 408 9043300

Page Number

: D1-17 of 26



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH46 5230MHz

ol (9Buvim) Date: 12002020 ) @Buvim) Date: 12002020
1225 1225
105 1050
a5 a5
ni e
700 700/ T JTLLS - peakumn,
5 A st
25 ik i 52: MWV
350) 3509
15 175
000 5030 050, 5070, 5080 Si0. 5130 5150, 5170, 5190, 5210 5230 5250 000 2000, 000, 000, S000. w000 7000
Frequency (WHe) Frequency (Wie)
site +03CH02-CA site +03CH02-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto < RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Defector +Peak
Peak Project . 200624001 Project - 200624001
Power : AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor Ut +56Hz AP for Outdoor
Model + 61-BNBAS1002 Model +61-BNBAS1002
SN : 5125F1202200002 SN : 5125F1202200002
Mode  T1ac(40)_Tx_Chd6 Mode  Tiac(40)_Tx_Chd6
Plane. +Y with Adapter Plane. +Y with Adapter
vel (aBuvim) Date: 12092020
1225
1050)
a3
700) ‘
52
1
350)
15
000 50 500, 5070, 5090, 510, 5130 10, 5170, 5190, 5210, 5230 5260
Frequency (WHz)
Site. :03CHO2-CA
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector +Peak
Avg. o Left blank
Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model + 61-BNBAS1002
SN + S125F1202200002
Mode = 11ac(40)_Tx_Ch46
Plane. +Y with Adapter

TEL : 408 9043300 Page Number : D1 - 18 of 26



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH46 5230MHz

1 Vertical Fundamental

vel (dBuVim) Date: 12.00.2020

1225

1050
sl PEAK_BE 74
g

180 5210, 5200 5250, 5270. 5290. 5310, 5330, 5350 5370, 5390, 5410, 54%0. 5460
Frequency (MHz)

Site :03CH02-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak o oooezao0n Left blank

Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model +61-BN5AS1002
SN + $125F1202200002
Mode + 11ac(40)_Tx_Ch46
Plane +Y with Adapter
vel (dBuVim) Date: 12.09.2020

AVG_pE | 54|

1

180 5210, 5230 5260, 5270, 5200, 5310, 5330 530 5370, 5390, 5410, 5430, 5460
Frequency (MHz)

Site :03CH02-CA

Condition : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

Peak pbre.:f:;rm ;;3(:)224001 L eft b | an k

Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model +61-BN5AS1002

SN + $125F1202200002

Mode = 11ac(40)_Tx_Ch46

Plane Y with Adapter

TEL : 408 9043300 Page Number : D1-19of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR200624001A

Band 1 - 5150~5250MHz
VHT20 (Harmonic @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz

Horizontal

Vertical

Peak

Avg.

vel 48

Date: 12.00.2020

1225

1050

7o UL T PP P S S U S S

PEAK{UNI)

VG54

Site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000, 16000 20000, _ 24000 28000, 32000,

Frequency (MHz)

:03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL

+ 200624001

+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ 5125F1202200002

+11ac(20)_Tx_Ch36
+ with Adapter

36000 40000

) (d8uvim)

Date: 12.00.2020

2o LWL T PP L LT S S B S S

PEAK{UNI)

AV 54
52
359
175
000 4000.6000.8000. 12000, 16000, 20000, 24000, 20000, 32000,  36000. 40000
Frequency (MHz)
site +03CHO2-CA
Condition +PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
Detector
Project +200624001
Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model +61-BN5AS1002
SN + 5125F1202200002
Mode. +11ac(20)_Tx_Ch36
Plane + with Adapter

TEL : 408 9043300

Page Number

: D1-20 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz

Horizontal

Vertical

Peak

Avg.

vel 48

Date: 12.00.2020

1225

1050

7o UL T PP P S S U S S

PEAK{UNI)

VG54

Site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000, 16000 20000, _ 24000 28000, 32000,

Frequency (MHz)

:03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL

+200624001
+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ S125F1202200002
+11a¢(20)_Tx_Ch40

atten=21

3 with Adapter

36000 40000

) (d8uvim)

Date: 12.00.2020

2o LWL T PP L LT S S B S S

PEAK{UNI)

VG54

000 4000.6000.8000. 12000, 16000 20000, _ 24000 26000,

Frequency (MHz)
Site +03CHO2-CA
Condition +PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
Detector
Project +200624001
Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model +61-BN5AS1002
SN + S125F1202200002
Mode. +11a¢(20)_Tx_Ch40
Setting satten=21
Plane + with Adapter

32000,

36000 40000

TEL : 408 9043300

Page Number

: D1-210f26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH48 5240MHz

Horizontal

Vertical

Peak

Avg.

vel 48

Date: 12.00.2020

1225

1050

7o UL T PP P S S U S S

PEAK{UNI)

VG54

000 4000.6000.8000. 12000, 16000 20000 _ 24000 28000, 32000,

Site
Condition
Detector
Project
Power

Frequency (MHz)

:03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL

+200624001

+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ S125F1202200002
+11ac(20)_Tx_Chdg

+¥ with Adapter

36000 40000

) (d8uvim)

Date: 12.00.2020

2o LWL T PP L LT S S B S S

PEAK{UNI)

VG54

000 4000.6000.8000. 12000, 16000 20000, _ 24000 26000,

Site
Condition
Detector
Project
Power

Frequency (MHz)

+03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL

+200624001
+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ S125F1202200002
+11ac(20)_Tx_Chag

+¥ with Adapter

32000,

36000 40000

TEL : 408 9043300

Page Number

: D1-220f 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz

Horizontal

Vertical

Peak

Avg.

vel 48

Date: 12.00.2020

1225

1050

7o UL T PP P S S U S S

PEAK{UNI)

VG54

<

000 4000.6000.8000. 12000, 16000 20000, _ 24000 28000, 32000,

Site
Condition
Detector
Project
Power

Froquency (WHz)
:03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL

+200624001

+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ S125F1202200002
+11ac(40)_Tx_Ch38

+Y with Adapter

36000 40000

) (d8uvim)

Date: 12.00.2020

2o LWL T PP L LT S S B S S

PEAK{UNI)

VG54

=

000 4000.6000.8000. 12000, 16000 20000, _ 24000 26000,

Site
Condition
Detector
Project
Power

Frequency (MHz)

+03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL

+200624001
+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ S125F1202200002
+11ac(40)_Tx_Ch38

+Y with Adapter

32000,

36000 40000

TEL : 408 9043300

Page Number

: D1-230f 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH46 5230MHz

Horizontal

Vertical

Peak

Avg.

vel 48

Date: 12.00.2020

1225

1050

7o UL T PP P S S U S S

PEAK{UNI)

VG54

000 4000.6000.8000. 12000, 16000 20000 _ 24000 28000, 32000,

Site
Condition
Detector
Project
Power

Frequency (MHz)

:03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 HORTZONTAL

+200624001

+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor

+ 61-BN5AS1002

+ S125F1202200002
+11ac(40)_Tx_Chdo

+ with Adapter

36000 40000

) (d8uvim)

Date: 12.00.2020

2o LWL T PP L LT S S B S S

PEAK{UNI)

VG54

000 4000.6000.8000. 12000, 16000 20000, _ 24000 26000,

Site
Condition
Detector
Project
Power

Frequency (MHz)

+03CH02-CA
+PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL

+200624001
+ AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
+61-BN5AS1002

+ S125F1202200002
+11ac(40)_Tx_Chdo

+ with Adapter

32000,

36000 40000

TEL : 408 9043300

Page Number

: D1-240f 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission above 18GHz

VHTA40 (SHF)

5GHz

ANT

VHT40 SHF

Horizontal

Vertical

Peak

Avg.

vl (@Buvim) Date: 12442020 1 dBuvim) Date: 12442020
w1 w9
o - = peAKNY o = - peAkNY
504 508
w654 6 54
485 & 485 2 o |
P .,,,,,,M N ot
B s Y
23 23
124 124
000 79000, 25000, 75000, 77000 7600031000, 5000, 56000, 57000, 40000 000 79000, 25000, 75000, 7700076006 31000, 5000, 36006, 57000, 40000
Frequency (WHz) Frequency (WHz)
site +03CHO2-CA site 3CH02-CA
Condition : PEAK(UNLI) 1m HORN 9170-SHF_00842 HORIZONTAL Condition EAK(UNIT) Im HORN 9170-SHF_00842 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto BW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  Peal Detector eak
Project + 200624001 Project 00624001
Power : AVR Power 120Vac/60Hz Power AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model :61-BN5AS1002 Model 1-BN5A 51002
SN + $125F1202200002 EN + $125F1202200002
Mode + 11ac(40)_Tx_Ch38 Mode. + 11ac(40)_Tx_Ch38
Plane Y with Adapter Plane with Adapter
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos rer Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
T Wiz du/m  dB dBu//m B dB/m  dB  dB  cm  deg T Wiz du/m  dB dBu//m @B d6/m  dB  dB  cm  deg
1 27904.00 42.57 -25.63 68.20 3773 39.46 27.39 52.47 150 0 Peak 1 27086.00 42.77 -25.43 68.20 37.92 39.52 26.82 51.95 150 0 Peak
2 3767400 4895 19.20 68.20 38.08 42.91 32.06 54.55 150 0 Peak 2 3533600 3.6 19.70 €8.20 38.47 4234 3125 54.06 150 O Peak

TEL : 408 9043300

Page Number

: D1-250f 26



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Emission below 1GHz

VHT40 (LF)

5GHz

ANT VHT40 LF

vl (@8uvim) Date: 12142020 ) o) Date: 12142020
704 700
a0l a0
o) o)
500 500 ‘
T R,
wof—E 00
12 s
1 s - o
300 —— 300 + MMMW
i " " T
byl St V\ﬁw
200 A, 2o/ Wi
100 10g |
R T R T F O T ) T S ST )
Freaquency (WHn) requency (He)
site +03CH02-CA site 3CH02-CA
QP / Condition QP 3m BILOG 61110-LF_50392 HORIZONTAL Condition P 3m BILOG 61110-LF_50392 VERTICAL
Detector  +Peak Detector eak
Project +200624001 Project 00624001
Power < AVR Power 120Vac/60Hz Power AVR Power 120Vac/60Hz
Peak EuT +56Hz AP for Outdoor Ut +56Hz AP for Outdoor
Mode! $61BNSAS1002 Mode! 1-BN5AS1002
SN  S125F1202200002 SN + S125F1202200002
Mode  ac(40)_Tx_ch38 Mode.  lac(40)_Tx_ch3g
Plane Y with Adapter Plane with Adapter
Over Linit Readintenna Cable Preamp A/Pos T/Pos Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Renark Freq Level Linit Line Level Factor Loss Factor Renark
T Wiz dBuw/m  dB dBuV/m dBuV dB/m  d8 @B cm  deg T Wiz dBu/m  dB dBuV/m dBuV dB/m  d8 @B cm  deg
1 7559 2.8 7.6 40.00 5877 12.96 1.33 32.43 1 75.59 336 5.6 40.00 529 12.95 133 32.43 Peak
2 cale2 346 5.04 4350 5380 15.40 143 32.42 2 9les 32 9.8 4350 49.04 15.21 148 242 Peak
3 153019 24070 -1880 4350 38.10 16.98 1.9 32.40 3 105l66 3191 1159 43.50 46.06 16.57 157 32.42 Peak
4 20608 32.56 13.44 46100 4334 18.90 2.50 32.43 4 257095 28.07 17.93 46100 38.18 19.69 2.46 32.41 Peak
s Soalse 29132 1668 46.00 32.29 571 371 32.63 s 599039 3350 1250 46.00 36.46 25.70 .73 32.63 Peak
6 71680 4438 -1.62 46.00 45.41 26.97 4.08 32.52 6 716180 43.28 -2.72 46,00 .31 26.97 4.08 32.52 20

TEL : 408 9043300 Page Number : D1 - 26 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

<Multi Carrier (Contiguous)>
Band 1 - 5150~5250MHz

(Band Edge @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH40 5200MHz

1+2

Horizontal

Fundamental

Peak

el (9BuVim)

Date: 12.08.2020

",

bt

000 5030 505. 5070. 5090 510 5130, 5150 5170 5190, 5210,

Frequency (MHz)

site 03CH02-CA

Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector Peak

Project 200624001

Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha0

Plane. ¥ with Adapter

5230, 5260

el (9BuVim)

Date: 12.08.2020

F7% e  E w w Y | ul PEAK(UNY)
s251 nscebapin ity BIGASH)
B
P
175
000 2000, 3000, 000, 5000. 000 7000
Freauency (Miz)
site +03CHO2-CA
Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Project 200624001
Power + AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model +61.BNBAS1002

SN 5125F1202200002

Mode + 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40
Plane ¥ with Adapter

Avg.

J @BV

Date: 12.08.2020

T

00 5030, 5050 5070, 5090, 5110. 5130 5150, 5170, 5190, 5210,

Freauency (MHz)

Site 03CH02-CA

Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector Peak

Project 200624001

Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch40

Plane. ¥ with Adapter

5230, 5260

Left blank

TEL : 408 9043300

Page Number

: D2-10f30




SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH40 5200MHz

1+2

Vertical

Fundamental

el (9B

) Date: 12.08.2020

el (9BuVim)

Date: 12.08.2020

a1 o1
700 L e e B B I LT
| o
sz 52
™ IS S
354 ssaf*”
1 1
G0 SG30. 5050 Sa70. 0%, S0, 5105160 Si70. 5190, S0 5230 5280 I 700 o0, [ e [ To00
requency (i) requency (M)
site 03cHo2-CA site +03CHO2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK(UN) 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector  :Peak Detector  :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EuT 56Hz AP for Outdoor EuT 56Hz AP for Outdoor
Hodel 61-BN5A51002 Hodel $61BN5AS1002
SN S125F1202200002 SN S125F1202200002
Mode 1ac(20)_Tx_Ch36+11ac(20)_Tx_Chd0 Mode - 11ac(20)_Tx_Ch36+11ac(20)_Tx_Chd0
Plane ¥ with Adapter Plane ¥ with Adapter
J v oate: 1208.2020
122
1050
o
704 l//V/ TL
52
350
12
G0 503 505, 5070 B0%. 5o §i%0. 5160 5170 10 520 %0 5280
Frequency ()
site 03cHo2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000000KHz VBW-0010KHz SWT:Auto
Detector eak
AVg . Project 200624001 Le t an
Power AVR Power 120Vac/60Hz
Ut 56Hz AP for Outdoor
Hodel 61-BN5AS1002
SN S125F1202200002
Mode 1ac(20)_Tx_Ch36+11ac(20)_Tx_Chd0
Plane ¥ with Adapter

TEL : 408 9043300

Page Number

: D2-20f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

Avg.

- |

00 5030, 500 5070, 5090, 50, 510, 5150 G470, 5190 G210 5230 5260
Frequency (WHe)
site +03CHO2-CA
Condition V6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector
Project

i aBovim) bat: 1200 2020 ) aBom) bat: 1200 2020
1223 1223
s Wr(h s
ez o
700] 700] n__m
"
M - 52.5(
| bt
350 350
s s
oS S0 S0 S0 B0 S0 G0 S G0 S @ 50 %0 7000 o 0. So00. w00 7o
Freauency (M) Frequency (M)
sire :03cHo02.CA site < 03cHo02.CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Detector :Peak
Peak Project broject - 200624001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model : 61-BN5AS1002 Model : 61-BN5AS1002
SN  S1251202200002 SN  $1251202200002
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44 Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane 1Y with Adapter Plane 1Y with Adapter
) By bate: 1200 2020
1225
1050
o)
700

Left blank

TEL : 408 9043300

Page Number : D2 -30f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

el (dBuVim) Date: 12.09.2020

PEAK_BE 74

A

T

80 5210, 5230, 5250. 5270, 5290 5310 5330 5350 5370. 5390, 5410, 5430, 5460
[t

Avg.

iy
e oxcr02a
Condition + PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RWI006000KHZ VEW- 3000000k SWT At
Detector :Peak
Peak oot ao0o24001 Left blan
Power : AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model :61-BNSAS1002
s Sasrrzonacoocs
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane +¥ with Adapter
- [
-
O N e

Freaquency (MHz)

site +03CHO2-CA

Condition + AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak

Project +200624001

Power + AVR Power 120Vac/60Hz

EUT +56Hz AP for Outdoor

Model +61-BNSAS1002

SN + S125F1202200002

Mode  11ac(20)_Tx_Ch40+11ac(20)_Tx_Cha4

Plane + with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2-40f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

- -

:
70| ( 70| F B PEAK(UNI)
52, 52.5( -

o =
oo
g
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RO D000 VaW OBOORH ST Ao RO 00000 £ VoW 2500 A0ckH: SW Tt
Detector : Detector :Peak
Peak Project broject - 200624001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model : 61-BN5AS1002 Model : 61-BN5AS1002
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44 Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane +¥ with Adapter Plane +Y with Adapter
-
.
R e
S
e e
Condition V6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
000000 VoW O D10kE s SWT A
Avg. Left blan
EUT
Model
SN
Mode
Plane

TEL : 408 9043300

Page Number

: D2-50f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

el (dBuVim) Date: 12.09.2020

L A
PEAK_BE 74
700
1
525)

Avg.

700 f
529

35
175
T80 5210, 5230 5250, 5270, 5290 6310 5330, 5350, 5370, 5300, 510 430 5460
Freaquency (MHz)
site +03CHO2-CA
Condition + AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector +Peak
Project +200624001
Power + AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model +61-BNSAS1002
SN + S125F1202200002
Mode  11ac(20)_Tx_Ch40+11ac(20)_Tx_Cha4
Plane + with Adapter

sy
e oxcr02a
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RWI00G000KHZ VAW 3000000k SWT ALt
Detector :Peak
Peak oot ao0o24001 Left blan
Power : AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model :61-BNSAS1002
s Sasrrzonacoocs
Mode : 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44
Plane +¥ with Adapter
- [
-

Left blank

TEL : 408 9043300

Page Number

: D2-60f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Peak

el (@BuVim)

Date: 12.09-2020

1225)
1050 ™

o75)

00|

it
359
175
0 5030 5050. 5070, 5090. 5110. 5130 510. 5170, 510, 5210, 5230 5260
Frequency (MHz)
site +03CH02-CA
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ SWT:Auto

Detector :
Project
Power VR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model +61-BN5AS1002

N + 5125F1202200002
Mode + 11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6
Plane +¥ with Adapter

Date: 12.09-2020

1 gBuvim)
1225
1
1050
o7
700 T peaKw)
i ———
525
WAWMWMW

il
3s.f
175

000 200, 3000, 2000, 5000, 5000 7000

Frequency (WHz)
site $03CHO2-CA
Condition +PEAK(UNIT) 3m HORN 91200-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Detector +Peak
Project +200624001
Power + AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model +61-BN5AS1002
SN + 5125120200002
Mode : T1ac(20)_Tx_Ch40+11ac(40)_Tx_Ch6
Plane + with Adapter

Avg.

J @BV

Date: 12.00.2020

1225

1050

o0 5030

Site
Condition

Detector
Project
Power

050 5070, 5000 5110, 5130 5150 5170, 5190 5210, 5230 5260
Freauency (MHz)

03CH02-CA

AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002

11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6

¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2-70f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

el (9BuVim)

Date: 12.09-2020

T’”

PEAK_BE 74

el

150

5210 5230, 5250. 5270, 5290 5310 5330, 5350, 5370, 5990, 5410, 5430, 5460

Frequency (MHz)

site 03CH02-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector Peak
Peak oo Left blank
Power AVR Power 120Vac/60Hz
EuT 56Hz AP for Outdoor
Hodel 61-BN5A51002
SN S125F1202200002
Mode Hac(20)_Tx_Ch40-ac(40)_Tx_Chds
Plane ¥ with Adapter
J sy oate: 1200.2020

122
1050

o T

704

o - hv e 54

350

12

T Eai0. 5230 5250, 570, 5290 50 5330 560 570 530 540 B0 H0
Frequency (M
site 03cHo2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000000KHz VBW:0010KHz SWT:Auto
Detector Peak
AVg . Project 200624001 Le t an

Power AVR Power 120Vac/60Hz

Ut 56Hz AP for Outdoor

Hodel 61-BN5AS1002

SN S125F1202200002

Mode 11ac(20)_Tx_Ch40+11ac(40)_Tx_Chdt

Plane ¥ with Adapter

TEL : 408 9043300

Page Number

: D2-80f30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Date: 12.09-2020

Avg.

00 5030, 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
F

Site
Condition

Detector
Project
Power

requency (MHz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

eak
200624001
AVR Power 120Vac/60Hz
56Hz AP for Outdoor
61-BN5AS1002
S125F1202200002
11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6
¥ with Adapter

Left blank

N one 202020 s
12 124
.
o
700] qoof YT P TR L R
oo
20t et " - — =
JUPRVII e B
Decuerey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto {REWAIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT 56Hz AP for Outdoor
Model 61-BN5AS1002 Model 1 61-BN5AS1002
SN 5125F1202200002 SN 5125F1202200002
Mode 11ac(20)_Tx_Ch40+11ac(40)_Tx_Chdé Mode + 11ac(20)_Tx_Ch40+11ac(40)_Tx_Cha6
Plane ¥ with Adapter Plane ¥ with Adapter
s s 2002020
700 F\‘
.

TEL : 408 9043300

Page Number

: D2-90f30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Peak

el (9BuVim) Date: 12.09.2020

e PEAK_BE 74
700)
525, v

150

site
Condition

Detector
Project
Power

5210, 5230, 5250, 5270 5290, 5310. 5330. 5950, 5370, 5390, 5410. 543, 5460

Frequency (Miz)

03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002

11ac(20)_Tx_Ch40+11ac(40)_Tx_Cha6

¥ with Adapter

Left blank

Avg.

J @BV Date: 12.00.2020

700]
Ave_pE | 54|
525

80

Site
Condition

Detector
Project
Power

5210, 5230, 5250, 5270 5200, 5310 5330, 5350, 5370 5300, 5410, 5430 5460
Freauency (MHz)

03CH02-CA

AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002

11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6

¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 - 10 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

el (9BuVim)

Date: 12.09-2020

105, M“‘Y“
BE

el (9BuVim)

Date: 12.09-2020

oo UT WL TWLT L L L peacu)

Avg.

00 5030, 5050 5070, 5090, 5110. 5130 5150, 5170, 5190, 5210,
F

requency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector eak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

5230, 5260

el s
92! e AT
35.0| gs,qM
Decuerey recusney )
site oscHoR-CA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNLT) 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto REWEIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT 56Hz AP for Outdoor
Model 61-BN5AS1002 Model 1 61-BN5AS1002
SN 5125F1202200002 SN 5125F1202200002
Mode 11ac(20)_Tx_Ch44+11ac(20)_Tx_Ch4s Mode + 11ac(20)_Tx_Ch44+11ac(20)_Tx_Cha8
Plane. ¥ with Adapter Plane. ¥ with Adapter
s s 2002020

Left

blank

TEL : 408 9043300

Page Number

: D2 - 11 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

Peak

el (9B

Date: 12.09-2020

et

1050 L

PEAK_BE 74

™, s

site
Condition

Detector
Project
Power

80 5210, 5230 5250 5270, 5290, 5310. 5330, 5350, 5370,

Frequency (Miz)
03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(20)_Tx_Chd4+11ac(20)_Tx_Cha8

¥ with Adapter

5390, 5410, 5430, 5460

Left blank

Avg.

J @BV

Date: 12.00.2020

80 5210. 5230, 5250, 5270 5290, 5311
E

Site
Condition

Detector
Project
Power

requency (MHz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVR Power 120Vac/60Hz
56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48
¥ with Adapter

0. 5330, 53%0. 5370. 5300. 5410, 5430, 5460

Left blank

TEL : 408 9043300

Page Number

: D2-12 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Date: 12.09-2020

el (9BuVim)

Date: 12.09-2020

e amavim)
122 122
1054 1054
'
a1 o1
o
700 L e e B B I LT
' e on]
524 \ . 52 R e
354 st
1 1
G0 SG30. 0% Sa70. 0%, S0, 510 5160 S0 5190, S0 5230 5280 I 700 o0, [ e [ 7
requency (i) requency (M)
site 03cHo2-CA site +03CHO2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK(UN) 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto  RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector  :Peak Detector  :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power + AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EuT 56Hz AP for Outdoor
Model 61-BN5A51002 Hodel $61BN5AS1002
SN S125F1202200002 SN S125F1202200002
Mode 1ac(20)_Tx_Chd4-11ac(20)_Tx_Chag Mode  1ac(20)_Tx_Chd4-11ac(20)_Tx_Chag
Plane ¥ with Adapter Plane ¥ with Adapter
J v oate: 1200.2020
122
1050
o
B
704
52
350
12
G0 503 505, 5070 B0%. 50§30, 5160 570 10 520 %0 5280
Frequency ()
site 03cHo2-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000000KHz VBW-0010KHz SWT:Auto
Detector eak
AVg . Project 200624001 Le t an
Power AVR Power 120Vac/60Hz
Ut 56Hz AP for Outdoor
Hodel 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Chd4+11ac(20)_Tx_Cha8
Plane ¥ with Adapter

TEL : 408 9043300

Page Number

: D2 -13 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Peak

el (9B

Date: 12.09-2020

L.
ot 1
04
:
24y "

site
Condition

Detector
Project
Power

80 5210, 5230 5250 5270, 5290, 5310, 5330 5350, 5370, 5390, 5410. 5430. 5450

Frequency (Miz)
03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(20)_Tx_Chd4+11ac(20)_Tx_Cha8

¥ with Adapter

Left blank

Avg.

J @BV

Date: 12.00.2020

525

I~ YT
Ave_pE | 54|

80 5210, 5230, 5250 5270, 5290, 5310. 5330 530, 5370, 5390, 5410, 5430. 5460
E

Site
Condition

Detector
Project
Power

requency (MHz)

03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48

¥ with Adapter

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

Peak

el (9B

)

Date: 12.08.2020

M

000

site
Condition

Detector
Project
Power

5030, 500. 5070 5090, 5110, 5130 5150, 5170, 5180, 5210,
Freauency (Miz)

03CH02-CA

+PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

+Peak
200624001
AVR Power 120Vac/60Hz
56Hz AP for Outdoor
61-BN5AS1002
S125F1202200002
1lac(40)_Tx_Ch38+11ac(20)_Tx_Cha4
¥ with Adapter

5230,

5260

el (9BuVim)

Date: 12.08.2020

BE
oo UT WL TWLT L L *w

o

UL P S
faerh®

000 2000, 3000, 000, 5000,
Freauency (Miz)
site +03CHO2-CA
Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL

+RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak

Project +200624001
Power + AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model +61.BNBAS1002

SN 5125F1202200002

Mode + 11ac(40)_Tx_Ch38+11ac(20)_Tx_Chad
Plane ¥ with Adapter

5000, 7000

Avg.

J @BV

Date: 12.08.2020

1225

1050

L_,\]

o0

Site
Condition

Detector
Project
Power

5030. 5050, 5070 5090 510 5130, 5150 5170 5190 5210,
Frequency (MHz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

eak
200624001
AVR Power 120Vac/60Hz
56Hz AP for Outdoor
61-BN5AS1002
S125F1202200002
11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.
¥ with Adapter

5230,

5250

Left blank

TEL : 408 9043300

Page Number
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Horizontal

Fundamental

el (9B

Date: 12.08.2020

PEAK_BE 74

80 5210, 5230 5250 5270, 5290, 5310, 5930 5350, 5370, 5390, 5410. 5430, 5450

Frequency (MHz)

Avg.

80 5210, 5230, 5250 5270, 5290, 5310, 5330 530, 5370. 5390, 5410. 5430, 5460
E

Site
Condition

Detector
Project
Power

requency (MHz)

03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.

¥ with Adapter

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
s e 0
Detector Peak
Peak oo Left blank
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Chd4
Plane. ¥ with Adapter
o 5Af1‘
— ‘

Left blank

TEL : 408 9043300

Page Number

: D2 - 16 of 30



ee FCC RADIO TEST REPORT Report No. : FR200624001A

SPORTON LAB.

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2 Vertical Fundamental

el (9BuVim) Date: 12.08.2020 el (9BuVim) Date: 12.08.2020
1225 1225
1050 1050
BE BE

n PEAK(UNI)
e

—=
SRk vkl el

| opbrmamss s
Decuerey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto {REWAIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT 56Hz AP for Outdoor
Model 61-BN5AS1002 Model 1 61-BN5AS1002
SN 5125F1202200002 SN 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Chd4 Mode : 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4
Plane ¥ with Adapter Plane ¥ with Adapter
s s 2082020

1225

1050

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)

Site 03CH02-CA

Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . ?ﬁ;ﬁ‘:r Sonézaonn Left b I an k

Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D2 -17 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Vertical

Fundamental

Peak

el (9BuVim)

Date: 12.08.2020

g

PEAK_BE 74

1

80 5210, 5230, 5250, 5270, 5290, 5310, 5330 5950, 5370, 5390
9

Froquency (MH

site 03CH02-CA

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector Peak

Project 200624001

Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 1lac(40)_Tx_Ch38+11ac(20)_Tx_Cha4

Plane. ¥ with Adapter

410, 5430, 5460

Left blank

Avg.

J @BV

Date: 12.08.2020

——

Ave_pE | 54|

ml‘\—T
525

80 5210, 5230, 5250 5270, 5290, 5310. 5330 530, 5370, 5390, 5410, 5430. 5460
E

requency (Mz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.
Plane. ¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 - 18 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Peak

el (9BuVim)

Date: 12.09-2020

T

000 5030,

site
Condition

Detector
Project
Power

5050, 5070. 5090, 510, 5130 5150, 5170. 5190 5210 5230, 5260
Frequency (MHz)

03CH02-CA

+PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+Peak

200624001
AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
1lac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
¥ with Adapter

el (9BuVim) Date: 12.09.2020

700 UL i e Y Y s s Lj PEAK(UNI)

L NGB
Ex WMMW
35
175
000 2000, 3000, 000, 5000, 000 7000

Freauency (Miz)

site +03CHO2-CA

Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Detector +Peak

Project +200624001

Power + AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model +61-BN5AS1002

SN S125F1202200002

Mode +11ac(40)_Tx_Ch38+11ac(40)_Tx_Ch46

Plane. ¥ with Adapter

Avg.

J @BV

Date: 12.00.2020

1225

1050

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
F

Site
Condition

Detector
Project
Power

requency (MHz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

eak
200624001
AVR Power 120Vac/60Hz
56Hz AP for Outdoor
61-BN5AS1002
S125F1202200002
11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 -19 of 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Peak

el

(@Buvim) Date: 12.09.2020

PEAK_BE 74

g, X

150

site

5210 5230, 5250. 5270, 5290 5310 5330, 5350, 5370, 5990, 5410 5430, 5460
Frequency (MHz)

03CH02-CA

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector Peak

Project 200624001

Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 1lac(40)_Tx_Ch38+11ac(40)_Tx_Chd6

Plane. ¥ with Adapter

Left blank

Avg.

J @BV Date: 12.00.2020

—
a75)
700]
Ave_pE | 54|
-l

80 5210, 5230, 5250 5270, 5290, 5310, 5330 530, 5370. 5390, 5410. 5430, 5460
E

requency (Mz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
Plane. ¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D2 -20 of 30



ee FCC RADIO TEST REPORT Report No. : FR200624001A

SPORTON LAB.

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2 Vertical Fundamental

o1 0Buvim) Date: 12092020 el gBuvim) Date: 12092020

1225 1225

1054 1054

87.5| 87.5| 1

e
700 4’) 700 F———peaxumn|
yon|
: 4 - MWWMW
354 350
75| 75|
000 5030 5050, 5070 500, S0 510, 5150 170, 590 G210, 5230 5200 00 2000, 000, 000, s000. 000, 7000
Frequency (WHz) Frequency (MHz)
site 03CHO2-CA site 103CH02-CA
Condition + PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition + PEAK(UNLI) 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000000KHZ SWT:Auto +RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector  Peak
Peak Project 200624001 Project - 200624001

Power AAVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor EUT 56Hz AP for Outdoor

Model 61-BN5AS1002 Model : 61-BN5A51002

SN 5125F1202200002 SN 5125F1202200002

Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Cha6 Mode + 11ac(40)_Tx_Ch38+11ac(40)_Tx_Cha6

Plane. ¥ with Adapter Plane. ¥ with Adapter

A @By Date: 12092020

1225

y EEmES|

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)

Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . ?ﬁ;ﬁ‘:r Sonézaonn Left b I an k

Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D2 -210f 30



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Peak

el (9BuVim)

Date: 12.09-2020

W\/\“\WWWA

PEAK_BE 74

1

150

site
Condition

Detector
Project
Power

5210 5230, 5250, 5270, 5290 5310 5330, 5350, 5370 5990, 5410, 5430. 5460
9

Frequency (M
03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
1lac(40)_Tx_Ch38+11ac(40)_Tx_Chd6

¥ with Adapter

Left blank

Avg.

J @BV

Date: 12.00.2020

[

70d =
]

Ave_pE | 54|

80

Site
Condition

Detector
Project
Power

5210, 5230. 5250. 5270, 5200 5310 5330, 5350, 5370 5390 5410 5430 5460
E

requency (MHz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVR Power 120Vac/60Hz
56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6
¥ with Adapter

Left blank

TEL : 408 9043300

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR200624001A

Band 1 - 5150~5250MHz

(Harmonic @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH36 5180MHz+VHT20 CH40 5200MHz

1+2

Horizontal

Vertical

el (dBuVim) Date: 12.08.2020

FAT AL T [ U e S e S e 1

PEAK[UNI)

VG54
+ | ||

000 4000.6000.8000. 12000 16000, 20000, 24000 26000, 32000, 36000, 40000
Frequency (MHz)

el (dBuVim)

Date: 12.08.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

000 4000.6000.8000. 12000 16000, 20000, 24000 26000, 32000, 36000, 40000

Frequency (MHz)

site 03CH02-CA site 03CH02-CA

Condition PEAK(UNLT) 3m HORN 91200-HF_01895 HORIZONTAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
Peak Dot b Dot b

Project 200624001 Project +200624001

Power AVR Power 120Vac/60Hz Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor EUT +56Hz AP for Outdoor
AV g . Model 61-BN5AS1002 Model 61-BN5AS1002

SN $125F1202200002 SN + S125F1202200002

Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_ch40 Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_ch40

Plane ¥ with Adapter Plane +Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 23 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+VHT20 CH44 5220MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.09-2020

FAT AL T [ U e S e S e 1

PEAK[UNI)

| _avess

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 28000, 32000, 36000, 40000

Frequency (MHz)

03CH02-CA

PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
k

200624001
AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002
11ac(20)_Tx_Ch40-11ac(20)_Tx_Cha4.
¥ with Adapter

el (dBuVim)

Date: 12.09-2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

000 4000.6000.8000. 12000, 16000.

Frequency (MHz)
Site 03CH02-CA

Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
Detector Peak

Project £ 200624001

Power AVR Power 120Vac/60Hz

EUT +56Hz AP for Outdoor

Model 61-BN5AS1002

SN + 5125F1202200002

Mode 11ac(20)_Tx_Ch40+11ac(20)_Tx_Ch44

Plane +Y with Adapter

20000, 24000 26000 32000, 36000, 40000

TEL : 408 9043300

Page Number

1 D2 - 24 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH40 5200MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.09-2020

1225)
1050
o7
7 PEAK{UNI)
oo IR AR A
| avs s
525 T 7
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.09-2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000 28000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 200624001

AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

61-BN5AS1002

+ 5125F1202200002

11ac(20)_Tx_Ch40+11ac(40)_Tx_Chd6

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 25 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH44 5220MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.09-2020

1225)
1050
o7
7 PEAK{UNI)
oo IR AR A
| avs s
525 T 3
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Ch44+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.09-2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 200624001

AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

61-BN5AS1002

+ 5125F1202200002

11ac(20)_Tx_Ch44+11ac(20)_Tx_Ch48

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 26 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH44 5220MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.09-2020

1225)
1050
o7
7 PEAK{UNI)
oo IR AR A
AV 54
525 5 £l i
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha4.
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.09-2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 200624001

AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

61-BN5AS1002

+ 5125F1202200002

11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch44

+Y with Adapter

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.09-2020

1225)
1050
o7
7 PEAK{UNI)
oo IR AR A
| avs s
525 7 ¥
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(40)_Tx_Cha6
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.09-2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 200624001

AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

61-BN5AS1002

+ 5125F1202200002

11ac(40)_Tx_Ch38+11ac(40)_Tx_Chd6

+Y with Adapter

TEL : 408 9043300

Page Number

: D2 - 28 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission above 18GHz
(SHF)

5GHz

ANT

SHF

1+2

Horizontal

Vertical

Peak

Avg.

Date: 12:14-2020

vl (4Buv:
sagf
pEAK(UN)
R M {
0.
w6 s
s e |
A s AT
E i
203
124
8000 21000 73000 25000, 27000, 20000, 5000, 3000, 35000, 37000 40000
Freauency (Ha)
Site +03CHO2-CA
Condition PEAK(UNIT) Im HORN 9170-SHF_00842 HORTZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN 5125F1202200002
Mode 11ac(20)_Tx_Chd4+11ac(20)_Tx_Ch48
Plane ¥ with Adapter
er Limit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Renark
WAz dBWV/m  dB dBuV/m dBuV dB/m B dB  cm  deg
1 35358.00 48.04 -20.16 68.20 38.13 42.26 31.26 54.07 150 0 Peak
2 38416.00 49.45 -18.75 68.20 37.04 44.31 32.58 54.94 150 0 Peak

Date: 12142020

1 (dBuvim)
84
PEAK(UN)
= ] I
505
w6 54
s %
—
I g g
bl T
243
124
000 21000 73000 25000, 27000, 20000, 5000, 33000, 35000 37000 40000
Freauency (MHz)
site +03CHO2-CA
Condition +PEAK(UNIT) Im HORN 9170-SHF_00842 VERTICAL
Detector eal
Project 200624001
Power VR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model +61.BNBAS1002
SN 5125F1202200002
Mode + 11ac(20)_Tx_Chd4+11ac(20)_Tx_Cha8
Plane ¥ with Adapter
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Wiz BW/m 0B dBuV/m BV dB/m  dB  dB  cm  deg
1 35116.00 47.52 -20.68 68.20 37.95 41.84 31.14 53.88 150 @ Peak
2 38482.00 48.66 -19.54 68.20 36.62 43.94 32.60 54.95 150 0 Peak

TEL : 408 9043300

Page Number

: D2 -29 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission below 1GHz

(LF)

5GHz

ANT

LF

1+2

Horizontal

Vertical

QP/
Peak

ovel dBuVi

Date: 12:14-2020

i i gt
LT G

ap)

ol \w[wu

100 200 300 40 500 G0 700. 800 00,
Freauency (MHz)
Site $03CH02-CA
Condition QP 3m BILOG 6111D-LF_50392 HORTZONTAL
RBW:120.000KHz VBW:300.000KHz SWT:0500sec
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Ch44-11ac(20)_Tx_Ch48
Plane. ¥ with Adapter
Over Limit

ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor

Wz dB.V/m  dB dBuV/m dBuV dB/m B dB  cm  deg

76.56 33.39 -6.61 40.60 51.21 13.86 1
93.65 38.67 -5.43 43.50 53.59 15.21 1

152.22 24.31 -19.19 43.50 37.62 17.88 1

257.95 34.15 -11.85 46.00 44.26 19.69 2.46 32.41

672.14 33.43 -12.57 46.00 35.52 26.20 3

716.80 45.38 -6.62 46.00 46.41 26.97 4.

o mwe e

Remark

) (aBu

) Date: 12142020

[ — [
400

”.ou\'/ JV\M /T\{ MM?

ap)

bt

100,

Site
Condition

Detector
Project
Power
EUT
Model
SN
Mode
[
Freq
iz
1 7656
2 oes
3 1663
4 s
5 6e1.33
6 716.80

ECIWE 700 w0 900 1000
Frequency (MHz)

:03CH02-CA

QP 3m BILOG 6111D-LF_50392 VERTICAL

BW:120.000KHz VBW:300.000KHz SWT:0500sec

AVR Power 120Vac/60Hz
+56Hz AP for Outdoor
61-BN5AS1002
+ 5125F1202200002
11ac(20)_Tx_Ch44+11ac(20)_Tx_Ch48
+¥ with Adapter

Over Limit ReadAntenna Cable Preamp AfPos T/P
Level Limit Line Level Factor Loss Factor Remark
@WV/m  dB dB.V/m B dB/m  dB  d8  cm deg
34.70 -5.36 40.00 52.52 13.86 1.34 32.43 Peak
35.04 -8.46 43.50 50.56 15.21 1.8 32.42 Peak
29,58 13.92 43.50 42.49 17.76 1.71 32.41 Peak
36.98 -15.02 46.00 41.77 18.90 2.58 32.43 Peak
33.77 -12.23 46.00 36.73 25.70 3.73 32.63 Peak
4438 -1.62 46.00 45.41 26.97 4.68 32.52 ®

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

<Multi Carrier Report (Non-Contiguous)>
Band 1 - 5150~5250MHz
(Band Edge @ 3m)

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

Peak

el (9BuVim)

Date: 12.08.2020

A

oot

site

0 5030 5050, 5070. 5080, 510 5130, 5150, 5170, 5190 5210 5230, 5260
Frequency (MHz)

03CH02-CA

Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector Peak

Project 200624001

Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha8

Plane. ¥ with Adapter

Date: 12.08.2020

el (@Buvim)
1225)
B

1050

o75)

B e N e O e | PEAK(UNY)

LV E
525 o R
o
359
175
000 2000, 3000, 000, 5000. 000 7000
Freauency (Miz)
site +03CHO2-CA
Condition + PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector +Peak

Project 200624001

Power + AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model +61.BNBAS1002

SN S125F1202200002

Mode + 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48

Plane. ¥ with Adapter

Avg.

J @BV Date: 12.08.2020

IBaAEaE: H L

00 5030, 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
F

requency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

:D3-10f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

Peak

el (9B

Date: 12.08.2020

St s |

PEAK_BE 74

180 5210,

site
Condition

Detector
Project
Power

23, 5250, 5270, 5290, 5310 5330, 5350 5370. 5990, 5410 5430. 5460
Frequency (Miz)

03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

200624001

AVR Power 120Vac/60Hz

56Hz AP for Outdoor

61-BN5AS1002

S125F1202200002

11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha8

¥ with Adapter

Left blank

Avg.

J @BV

Date: 12.08.2020

Ave_pE | 54|

80 5210, 5230, 5250 5270, 5290, 5310, 5330 530, 5370. 5390, 5410. 5430, 5460
E

Site
Condition

Detector
Project
Power

requency (Mz)
03CH02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Peak
200624001
AVR Power 120Vac/60Hz
56Hz AP for Outdoor
61-BN5AS1002
S125F1202200002
11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D3-20f17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Date: 12.08.2020

. p— -
124 124
s s
;
87.5| 87.5| 1
70| 70| F B PEAK(UNI)
2 o 529
W\v , SRR, o
Ll ot
359 350
174 14
o g o o S S S Fe w0 5% w7 0 o0 E o 70
ecuony s e e
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuTo
Detector : Detector :Peak
Peak Project broject - 200624001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model : 61-BN5AS1002 Model : 61-BN5AS1002
N - 1251202200002 Y - 1251202200002
Mode : 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48 Mode : 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane +¥ with Adapter Plane +Y with Adapter
i ot 1208 200
124
s
e
700 /'*l [”
%
359
19
R E T
Pocorey
site <03cHozCA
Condition V6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
BWH000000KHz VBW-0.010KHz SWT:Auto
Defector
Avg. Left blan
Power
EUT
Model
SN
Mode ac(20)_Tx_Ch36+11ac(20)_Tx_cha8
Plane 1Y with Adapter

TEL : 408 9043300

Page Number

: D3-30f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Date: 12.08.2020

Avg.

350
75|
T80 G210, 5200, 5250, 570 5290 6310 S0 5960 370, §a90 G40 543 460
Frequency (WHz)
site +03CH02-CA
Condition S A BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector :Peak
Project +200624001
Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model 1 61-BN5AS1002
SN + S125F1202200002
Mode  11ac(20)_Tx_Ch36+11ac(20)_Tx_Cha8.
Plane. + with Adapter

-
& M
.
s
sy
e oxcr02a
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RWI00G000KHZ VAW 3000000k SWT ALt
Detector :Peak
Peak oot ao0o24001 Left blan
Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor
Model :61-BNSAS1002
s Sasrrzonacooos
Mode : 11ac(20)_Tx_Ch36+11ac(20)_Tx_Ch48
Plane +¥ with Adapter
- [
-
]

Left blank

TEL : 408 9043300

Page Number

: D3-40f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

Date: 12.08.2020

Avg.

e
70|
52, 5

00 5030. 5050 5070 5090, 5110, 5130, 5150 5170 5190,

Froquency (WHz)

site +03CH02-CA

Condition V6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
BW:1000.000KHz VBW:0.010KHz SWT:Auto

Detector

Project

Power

EUT

Model

SN

Mode ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6

Plane. + with Adapter

5210,

5230, 5260

. bt 200 20 yisovom
124 124
s 2 e s
w3 w3
700 oo U7l
52, SWMMMMMMMMM 52.5|
ekt
359 359
174 14
o s So% o S0 S S Fe @ e 5 w7 0 o0 E o 70
Meavone i) reavency )
site <03cro2-cA site <03cHo2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 HORIZONTAL
RBWEIO00 000Kz VBWS3000000KHz SWTAuto RBWEIO00000KHz VBW:3000000KHz SWTAuto
Detector : Detector :Peak
Peak Project broject - 200624001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model : 61-BN5AS1002 Model : 61-BN5AS1002
kY - 1251202200002 Y - 1251202200002
Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46 Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46
Plane +¥ with Adapter Plane +Y with Adapter
i ot 1208 200
124
s

Left blank

TEL : 408 9043300

Page Number

: D3-50f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Horizontal

Fundamental

-
1050 A

b

52.5( e

ey W
st oscron-cA
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
ROMLIO0R000KHz VOW 3000000Rs 2 SWTA0ts
Detector :Peak
Peak oot ao0o24001 Left blan

Power : AVR Power 120Vac/60Hz

EUT :56Hz AP for Outdoor

Model : 61-BN5AS1002

Y Sizarip0z200000

Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46

Plane +¥ with Adapter

o ——
-
-
-
b AVG_BE| 54|
528 | o < B!
O T N T
ey W
e oscHo2.cA
Condition Al BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Avg. brogecr 200624001 Left blan

Power : AVR Power 120Vac/60Hz

EUT +56Hz AP for Outdoor

Model :61-BN5AS1002

o Sroara0z200002

Hode iae(o0y T Ch36eHact40)Tx_Chde

Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D3-60f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

Date: 12.08.2020

- -
70| 70| F B PEAK(UNI)
|
| bbb
Condition : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
RO D000 VaW OBOORH ST Ao RO 00000 £ VoW 2500 A0ckH: SW Tt
Detector : Detector :Peak
Peak Project broject - 200624001
Power VR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT :56Hz AP for Outdoor EUT :56Hz AP for Outdoor
Model : 61-BN5AS1002 Model : 61-BN5AS1002
Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46 Mode : 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46
Plane +¥ with Adapter Plane +Y with Adapter
-
R
S
e e
Condition V6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
000000 VoW O D10kE s SWT A
Avg. Left blan
EUT
Model
SN
o oty o gt iac(0)_Tx_chas
Plane. +Y with Adapter

TEL : 408 9043300

Page Number

: D3-7o0f17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+ VHT40 CH46 5230MHz

1+2

Vertical

Fundamental

el (dBuVim)

Date: 12.08.2020

o
bk,

PEAK_BE 74

Avg.

{EaHS

AvG e |54
1
350
75|
T80 6210, 5230, 5250, 5270 5290, G310, 5930 5360, 6370, 5300 G410 B30, 0
Frequency (WHz)
site +03CH02-CA
Condition S A BE_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak
Project +200624001
Power : AVR Power 120Vac/60Hz
EuT +56Hz AP for Outdoor
Model 1 61-BN5AS1002
SN + S125F1202200002
Mode  11ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6,
Plane. + with Adapter

sy
e oxcr02a
Condition +PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RWI00G000KHZ VAW 3000000k SWT ALt
Detector :Peak
Peak oot ao0o24001 Left blan
Power : AVR Power 120Vac/60Hz
EUT +56Hz AP for Outdoor
Model :61-BNSAS1002
s Sasrrzonacooos
Mode + 11ac(20)_Tx_Ch36+11ac(40)_Tx_Ch46
Plane +¥ with Adapter
- [
-

Left blank

TEL : 408 9043300

Page Number

: D3-8o0f 17



ee FCC RADIO TEST REPORT Report No. : FR200624001A

SPORTON LAB.

Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2 Horizontal Fundamental

N - R -
12 124
700] qoof YT P TR L R
: et e o)
. e
Fecsonsy sy
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 HORTZONTAL Condition : PEAK(UNIT) 3m HORN 9120-HF_01895 HORTZONTAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto REWEIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT 56Hz AP for Outdoor
Model 61-BN5AS1002 Model 1 61-BN5AS1002
SN 5125F1202200002 SN 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48 Mode + 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha8
Plane ¥ with Adapter Plane ¥ with Adapter
s s 2082020

1225

1050

00 5030. 5050 5070, 5090. 5110. 5130 5150, 5170. 5190, 5210 5230, 5260
Frequency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AVg . ?ﬁ;ﬁ‘:r Sonézaonn Left b I an k

Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

TEL : 408 9043300 Page Number : D3-9o0f 17



ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Fundamental

Peak

povn p—

site

Frequency (MHz)
03CH02-CA

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Detector Peak

Project 200624001

Power AVR Power 120Vac/60Hz

EUT 56Hz AP for Outdoor

Model 61-BN5AS1002

SN S125F1202200002

Mode 1lac(40)_Tx_Ch38+11ac(20)_Tx_Ch48

Plane. ¥ with Adapter

Left blank

Avg.

J @BV Date: 12.08.2020

L \g_ Ave_pE | 54|

80 5210, 5230, 5250 5270, 5290, 5310, 5330 530, 5370. 5390, 5410. 5430, 5460
E

requency (Mz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

Left blank

TEL : 408 9043300

Page Number

: D3-100f 17



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

Avg.

1225

1050

700]
52

00 5030. 5050 5070, 5090. 5110, 5130 5150 5170, 5190. 5210, 5230,
F

requency (MHz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector eak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

B

N - s owe: 12002020
12 124
Y
700] qoof YT P TR L R
525 4 " 52 tho B0
z 2 e 2 ST
[
ecuorey recusney )
site oscHoR-CA site <03cHo2-CA
Condition :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition : PEAK(UNIT) 3m HORN 9120D-HF_01895 VERTICAL
RBW:I000.000KHz VBW:3000000KHz SWT-Auto {REWAIO00.000KHz VBW-3000000KHz SWT-Auto
Detector :Peak Detector :Peak
Peak Project 200624001 Project - 200624001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT 56Hz AP for Outdoor
Model 61-BN5AS1002 Model 1 61-BN5AS1002
SN 5125F1202200002 SN 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48 Mode + 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha8
Plane ¥ with Adapter Plane ¥ with Adapter
s s 2082020

Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Vertical

Fundamental

el (9BuVim)

Date: 12.08.2020

PEAK_BE 74

R

Frequency (MHz)

site 03CH02-CA

Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Defector Peak

80 5210, 5230 5250 5270, 5290, 5310, 5330, 5350, 570, 5390, 5410. 5430, 5450

Left blank

Avg.

Peak Project 200624001
Power AVR Power 120Vac/60Hz
EUT 564z AP for Outdoor
Model 61-BN5AS1002
SN 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Cha8
Plane. ¥ with Adapter
A (@B Date: 12082020

Ave_pE | 54|

700)
525

80 5210, 5230, 5250 5270, 5290, 5310. 5330 530, 5370, 390, 5410. 5430, 5460
E

requency (Mz)
Site 03CH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48
Plane. ¥ with Adapter

Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Band 1 - 5150~5250MHz
(Harmonic @ 3m)
Band 1 5150~5250MHz Band Edge @ 3m

ANT VHT20 CH36 5180MHz+VHT20 CH48 5240MHz

1+2 Horizontal Vertical

el (dBuVim) Date: 12.08.2020 el (dBuVim) Date: 12.08.2020

7 PEAK[UNI) _ PEAK[UNI)
FAT AL T [ U e S e S e 1 FT AL T R U s N 1 S
VG54 VG54
525 T T 525
350) 350]
175 175
000 4000.6000.8000. 12000, 16000, 20000. _ 24000 28000, 32000, 36000, 4001 000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (Miz) Freauency (Miz)
site 03CH02-CA site 03CH02-CA
Condition PEAK(UNLT) 3m HORN 91200-HF_01895 HORIZONTAL Condition + PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
Peak Dot b Dot b
Project 200624001 Project +200624001
Power AVR Power 120Vac/60Hz Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT +56Hz AP for Outdoor
AV g . Model 61-BN5AS1002 Model 61-BN5AS1002
SN $125F1202200002 SN + S125F1202200002
Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_chas Mode 11ac(20)_Tx_Ch36+11ac(20)_Tx_chas
Plane ¥ with Adapter Plane +Y with Adapter
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT20 CH36 5180MHz+VHT40 CH46 5230MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (9B

Date: 12.08-2020

1225)
1050
o7
7 PEAK{UNI)
oo IR AR A
AV 54
525 = i
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(20)_Tx_Ch36+11ac(40)_Tx_Cha6
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.08.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 200624001

AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

61-BN5AS1002

+ 5125F1202200002

11ac(20)_Tx_Ch36+11ac(40)_Tx_Chd6

+Y with Adapter
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Band 1 5150~5250MHz Band Edge @ 3m

ANT

VHT40 CH38 5190MHz+ VHT20 CH48 5240MHz

1+2

Horizontal

Vertical

Peak

Avg.

el (dBuVim) Date: 12.08.2020
1225
1050
a75)
PEAK[UNI)

FAT AL T [ U e S e S e 1

AV 54
525 * T
350
175
000 4000.6000.000. 12000, 16000 20000. 24000, 20000, 32000, 36000, 40000
Frequency (Miz)
site 03CH02-CA
Condition PEAK(UNIT) 3m HORN 9120D-HF_01895 HORIZONTAL
Detector Peak
Project 200624001
Power AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor
Model 61-BN5AS1002
SN S125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_chas
Plane. ¥ with Adapter

el (dBuVim)

Date: 12.08.2020

FT AL T R U s N 1 S

PEAK[UNI)

VG54

site
Condition
Detector
Project
Power

000 4000.6000.8000. 12000 16000, 20000, 24000, 26000, 32000, 36000, 40000

Frequency (MHz)
03CHO2-C/

A
+ PEAK(UNII) 3m HORN 9120D-HF_01895 VERTICAL
eal

Peak

£ 200624001

AVR Power 120Vac/60Hz

+56Hz AP for Outdoor

61-BN5AS1002

+ 5125F1202200002

11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48

+Y with Adapter
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR200624001A

Emission above 18GHz

(SHF)

5GHz

ANT

VHT40+ VHT20 SHF

1+2

Horizontal

Vertical

Peak

Avg.

o taguvim) Dat: 12142020 e @Bavm) Dat: 12442020
a4l a4
o pean 1 peaun
Ot il J Ot il J
o0l o0
we s 6 54
4 © i i b a5 1 A
"
L e s A
36 Ak o o i S
29 29
124 124
G000 7006 2000 26000, Z7000._ 29000 31000, 33000, 36006 37000 40000 8000 21000, 20000, 76000, 2700026000 31000, S0, 35000 97000, 40000
Froauency iz Froauency iz
site 03cHo2-CA site +03CHOZ-CA
Condition : PEAK(UNLT) 1m HORN 9170-SHF_00842 HORTZONTAL Condition : PEAK(UNLT) 1m HORN 9170-SHF_00842 VERTICAL
Detector Peak Detector :Peak
Project + 200624001 Project + 200624001
Power AVR Power 120Vac/60Hz Power : AVR Power 120Vac/60Hz
EUT 56Hz AP for Outdoor EUT + 56Hz AP for Outdoor
Model 61-BN5A51002 Model 61-BN5A51002
SN 5125F1202200002 SN : 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48 Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48
Plane ¥ with Adapter Pl +¥ with Adapter
Ove Limit ReadAntenna Cable Preamp A/Pos T/Pos Limit ReadAntenna Cable Preamp A/Pos T/Po:
Freq Level Linit Line Level Factor Loss Factor Renark Freq Level Linit Line Level Factor Loss Factor Renark
1 35050.00 47.13 -21.07 €6.20 37.76 41.60 3110 53.79 150 0 Peak 1 3546.00 48.17 -20.03 €6.20 37.98 42.59 3131 54.17 150 0 Peak
2 38372100 50.20 -18.00 65.20 37.81 44.28 3257 54.92 150 0 Peak 2 3830400 49.05 -19.15 68.20 37.02 43.92 3258 54.93 150 0 Peak

TEL : 408 9043300
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ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Emission below 1GHz
(LF)
5GHz

ANT VHT40+ VHT20

1+2 Horizontal Vertical

e o) bate: 12142020 i Dute 12142020
70 70
o0l s00)

o o
s00) s00) |
s0o—5 00—

s
. 4 !
300 2 L st 300 3 bt pisvoc
y %ﬁw"kww e
200 200
100) 100)
o0 o R T T ) N T T
Froquoncy Oz Froquoncy O
sire 03cH02-CA i Hoz-CA
Condition QP 3m BILOG6 6111D-LF_50392 HORIZONTAL Condition QP 3m BILOG6 6111D-LF_50392 VERTICAL
QP/ s e O O
Detector eak Detector eak
Project 200624001 Project £ 200624001
Power : AVR Power 120Vac/60Hz Power VR Power 120Vac/60Hz
Peak EUT 56Hz AP for Outdoor Ut +56Hz AP for Outdoor
Model 61-BN5AS1002 Model 1-BN5AS51002
SN 5125F1202200002 SN 5125F1202200002
Mode 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch4g Mode + 11ac(40)_Tx_Ch38+11ac(20)_Tx_Ch48
Plane ¥ with Adapter Plane ¥ with Adapter
Over Linit ReadAntemna Cable Preamp AfPos T/Pos Over Linit Readintenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Facton Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBw/m @B dBav/m oW de/m @ @  deg Wiz Gw/m B dBav/m oW e/ @ @  deg
1 753 28 7% 000 49.88 1315 135 2.42 1 753 2.97 7.6 000 s0.67 1315 135 2.42
> saler mas 535 450 5349 1540 143 2.42 2 oaler 3427 9.3 45 M6l 1540 148 2.42
3 257195 30,14 -15.8 46.00 40.25 19.69 2.45 32.41 3 257135 30016 -15.8 46,00 40.27 19.69 2.45 32.41
& 29966 32,53 13.47 46,00 42,96 19.20 2.65 3244 4 60327 3338 12062 46.00 3633 2570 374 32.63
5 G214 243 1357 4600 3.5 2620 3.93 259 5 G710 358 1142 4600 3.6 2620 3.93 259
6 Ti6is0 .48 252 46.00 451 26.97 408 2.5 6 Ti6is0 s418 182 46.00 4521 26.97 4.08 2.5

TEL : 408 9043300 Page Number : D3 -17 of 17



ssamonas. FCC RADIO TEST REPORT Report No. : FR200624001A

Appendix E. Duty Cycle Plots

Duty cycle is 100% for all bandwidth and channel configurations.

Duty cycle plot for 20MHz, 5200MHz

Spectrum ] IE%J |

Ref Level 20.00 dBm Offset 29,15 dB & RBW 10 MHz
@ Att 20 dB & SWT 10 ms & ¥YBW 10 MHz
SGL
@ 1Pk Max

M1[1] 11.23 dBm
1.70000 ms

M1 o D2[1] 0.11 dB
-'-mrunlw.:!m- "'lf\--"lﬂ:d.hWMd"'"':ﬂ—"lH (TLPLT PRI () IIIIH'JMJ.III T P o [T P PR LIS | IJIIMIA"I'“'I "':mlnllzfzggﬂghmﬁr

20 dBm

AT ST
Y

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-30 dBm

-60 dBm

CF 5.2 GHz 1001 pts 1.0 ms/

Marker
Type | Ref | Trc | ¥-value | ¥-value | Function Function Result |
M1 1 1.7 ms 11.23 dBm
D2 M1 1 2.2 ms 0.11 dB
0Dz ™M1 1 2.2 ms 0.11 de

[ il ] Ready SN ) y

Date: 4.DEC.2020 20:41:54
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